


Ne Karasoxublit Koi-Bo B
Ha3zBanmue Name
n/n HOMep pasaeJe
1 GB882-86 [ITrdT 6X22 ¢ rOJ0BKOH M OTBEPCTHEM IO/, Clevis pin with head B6x22 9
HITTAHT
2 200.20.101 Buika mtoka Rod clevis 2
3 GB6180-86 T"aiika M6 Hex. castle nut M6 7
4 200.20.020 Tsra akceneparopa Throttle pull-rod 1
5 200.20.017 Ocnb cBapHas Transition weldment 1
6 200.20.027-1 | Tsra qeKOMIPECCUHOHHOTO MEXaHU3Ma Pull-rod, decompressor 1
7 GB5782-86 boat M6x30 ¢ mecTurpaHHoi TOJI0BKOM Hex. Head bolt M6x30 3
8 200.20.134 Prruar kavaromuiics Rocker arm, decompressor 1
9 GB97.1-85 [11aii6a 6 Plain washer 6-140HV 19
10 | GB93-87 I'posep 6 Spring lock washer 6 2
11 | GB93-87 I'poBep 6 Spring lock washer 6 3
12 GB91-86 [mmuaT 2.5%20 Split pin 2.5%20 4
13 | 200.20.134 Poruar kagaronuiicst Rocker arm, decompressor 1
14 | 200.55.149 PyKkosiTKa pbluara IeKOMIpeccopa Plastic handle 1
15 | 200.20.105 Bryska Spacer sleeve 1
16 | 200.20.104 Poryar Roker am 2
17 | 200.20.103 Tsra raza Pull rod, throttle 1
18 | 200.20.109 [IpyKrHa pbIvyara rasa spring,hand throttle 1
19 | 200.20.108 Ceu1o mpy»KUHbI springseat,hand throttle 1
20 | 200.20.024 Tsara pyusoro raza Link rod, hand throttle 1
21 | 200.20.110 JIMCK NPYKUMHOI Friction disc 2
22 | 200.20.016 Tsra py4Horo rasa Link rod, hand throttle 1
23 | 200.20.102 Kopowmpiciio pydroro rasa Rocker arm, hand throttle 1
24 | 200.20.021 Ocb nenanu rasa Pedal axes weldment 1
25 | 200.20.012 Tsra meganu rasa Pull-rod, pedal axes 1
26 | 200.20.022 ITenanp ra3a ceapHas Pedal weldment 1




2. Cuemnenne (Clutch)




Karanowniit HasBanue Name Koa-so IIpumeyanue
Ne ni/m HOMep pasaeJie
1 200.21.012 JIMCK CLeIIeHus Driven plate 1
2 200.21.101-1 JIMCK HAa)KHUMHOM Pressure plate 1
2.1 200.21.101 JIMCK HAKUMHOM Presure plate, clutch 1
3 200.21.102 Koxyx cremieHus Clutch cover 1
3.1 200.21.102 Koxyx cremieHus Clutch cover 1
4 200.21.107-1 bour cuerenus perynmupoBounsiii | Adjusting bolt 3
5 200.21.113 [IpyxuHa peryara OTXKHMHOTO Wring spring 3
6 GB93-87 I'posep 8 Spring lock washer 8 6
7 | cBs7es-ge | PO M&x20 mectirparias Hex. head bolt M§x20 6
TOJIOBKA
8 200.21.114-1 Phruar oToKUMHOMN Release lever 3
8.1 200.21.114 Phruar oT)KUMHOMN Release rod 1
9 200.21.108-1 [Tait6a perynupoBoYHOTo 60T Adjusting shim 3
10 GB6170-86 I"aiixa M8 mecTurpannas Hex. nut M8 6
11 [Mommmnauk 688908 BELKUMHOM Release bearing 688908 1
12 200.21.115 Ormnopa BEDKUMHOTO MO/ IITUITHAKA Release bearing seat 1
13 200.21.116 IIpyxuHa Bo3BpanHas Return spring 1
14 200.21.015 [Menans cuernieHus Clutch cover 2
15 200.21.127 [IpyxuHa neganu cuerieHus Return spring 1
16 GB1153-86 Macnenka M10x1 45° Angle grease nipple M10x1 1
17 GB6170-86 I"aiixa M 10 mecturpansas Hex. nut M10 2
18 200.21.126 PerynupoBouHast BTyjKa Ajusting sleeve 1
19 GB91-86 [nunT 3.2%26 Split pin 3.2x26 1
20 200.21.128 [Maner taru cuerieHns Pull-rod pin 1
21 200.21.125 [TnacTuHa orpaHUYUTEIbHAS Pedal stop 1
22 200.21.120 Tsra cuermienns Pull rod 1
23 200.21.014 BautHK BHIIKH BIKIIOYCHHA Release pull rod 1
CLICTUICHUSI
200.21.014A BautHK BHIIKH BIKIIOYCHAA Release pull rod 1
CLICTUICHUSI
24 GB91-86 Immaat 2x16 Split pin 2x16 1
25 GB97.1-85 Hlaii6a 10 Plain washer 10-140HV 1




[tudT 8x35 mpyKUHHBII

26 GB879-86 - Slotted spring pin 8x40 2
pa3pe3Hoit
27 200.21.119 Busika BBIKIFOUEHUS Release fork 1
28 200.21.118 KokyX mpy>KuHBI Spring cover 9
29 200.21.117 [IpyxuHa CLEIUIeHUS Platen spring 9
30 200.21.112 Kpomiireiin peryara OT)KHMHOTO Release Rod Bracket 3
31 GB109-86 3akienka 5x15 Rivet 5x15 6
32 GB91-86 HImmmaT 2x16 Split pin2x16 4
33 GB6170-86 I"aiika M8 xopoHuaTas Hex.. nut M8 6




Iepexnss och(Front Axle) 4x2




Ne i/ Karaxokub1it HasBanmue Name Koa-so IIpumeyanue
HOMep pasueJe
1 GB6180-86 ["aiixa M20 mecturpannas hex nut m20 2
2 GB91-86 ImmmnaT 4x30 split 4x30 2
3 200.31.135 KoJib110 yrmioTHUTEIbHOE seal washer 2
4 200.31.124 KpeliiiKka cTymUIB! IEpEIHEro Kojeca cover of front wheel hub 2
5 GB818-85 Bunt M5x10 ¢ numiieBoi rojoBKoit slotted head screw m5x10 8
6 GB93-87 I'poBep 5 spring lock washer 5 8
7 GB5782-86 Bont M14x30 mecturpaHHas roJ0BKa hex head bolt m14x30 6
8 GB93-87 I'poBep 14 spring lock washer 14 12
9 200.31B.123 Crymnuia rnepegHero Koieca front wheel hub 2 CIVP
250-1.31.101 Crynuia nepeHero Koieca front wheel hub 2 0e3 'YP
10 HG4-692-67 Canpauk SD45x62x12 oil seal sd45x62x12 2
11 GB301-84 [Mommmmnauk 8106 mapukosslid ynopusrid | thrust ball bearing 8106 2
12 200.31B.021-1 | Basika jieBast TeJIleCKOMMUYCCKAst left telescopic beam assy 1
13 200.31.114-2 [IxBopennb(BTynka) kymnaka moBopotaoro | kKingpin bush 6
14 GB3452.1-82 Koub1to ymnorautensHoe 30x2,65 o-ring seal 30x2,65 4
15 200.31.126 Konbuo neurezammutHoE dustproof ring 4
bont M12x1,2x55 mecturpannas
16 GB5782-86 TOJIOBKA hex head bolt m12x1,2x55 2
17 GB93-87 I'poBep 12 spring lock washer 12 2
18 300.31.106 PbIuar moBOpPOTHOTO KyJIaKa JICBOTO left steering arm 1
19 GB1099-79 [IInonka 8x28 key 8x28 2
20 GB6173-86 ["aiika M16x 1,5 mecturpannas hex nut m16x1,5??? 2
21 250-1.31.111 Tsira pyneBasi mpogosibHast steering drag link 1 0e3 'YP
22 GB5783-86 Bont M12x30 mecturpanHas rojioBKa hex head bolt m12x30 1
23 GB93-87 I'poep 10 spring lock washer 10 3
24 300.31.018 BaJ1 MassTHUKOBBIH pendulum shaft 1 0e3 'YP
300.31.018A Bay MasiTHUKOBBII pendulum shaft 1 cI'YP
25 GB6173-86 ["aitka M 16x1,5 mecturpannas hex nut m16x1,5&&&& 2
26 300.31.108 Ppryar moBOpOTHOTO KyJTaka ImpaBoro right steering arm 1
27 200.31B.022-1 | banka mpaBasi TeIE€CKOMMYECKas right telescopic beam 1 6e3 I'YP
250-2.31.022 banka npaBast TeecKonmuyecKast right telescopic beam 1 cI'VP
28 200.31B.020-1 | Ock nepenusis front axle 1 oe3'YP
250-2.31.020 Ocsb nepegnss front axle 1 cI'VP
[Ipoxnanka ocu kaueHus(Baga
29 200.31.160 MasiTHUKOBOTO) adjust shim 1




30 280.31.128 [[TapHup mpaBbIi pull rod joint(right) 2
31 200.31B.024 Tsira yanmuHuTeIbHAS TpaBas extend link(right) 1
32 200.31B.132 XOMYT MOTMEPEYHON TATH cross clamp 2
33 GB5782-86 Bonr M10x45 mecturpanHasi TOJIOBKa hex head bolt m10x45 2
34 GB6170-86 I"aiika M 10 mecturpannas hex num m10 2
35 200.31B.131 Tsira monepeynas steering tie rod 1
36 GB5782-86 Bont M14x90 mecturpaHHas rojg0BKa hex head bolt m14x90 4
37 200.31B.023 Tsira yaymmHUTEIbHAS JI€Bast extend link(left) 1
38 200.31.131 Tapenka nrapoBoro najbiia BEpXHsis up ball seat 4
39 200.3 IB. 134 ITnactuna(omopa) 3amnUTHas securing pad 4
40 GB6170-86 ["aiixa M 14 mecturpannas hex nut m14 4
41 200.31.014 IToBOPOTHBIH KyJIaK steering knuckle assy 2
42 GB91-86 mmuaT 3,2X50 split 3,2x50 4
43 GB6181-86 Iaiixa M 12 kopoHuaTas hexslotted nut m12 4
44 200.31.134-1 CaJlbHUK dust boot 4
45 200.31.127-1 [Tanen mapoBblit ball stud 4
46 200.31.129 HakoHEUHHK pYJIEBOM TATH(JICBbIi) pull rod joint(left) 2
47 GB1152-79 . | Macnenka m10x1 grease nipple m10x1 9
48 200.31.130 Tapenka n1apoBoro najbIiia HIKHSIS lower ball seal 4
49 200. 31. 133 Tapenka npyKUHBI spring cover 4
50 GB893.1-86 Konb1io cTomoproe 26 circle for hole 26 4
51 200. 31. 138 KppllIka HAKOHEYHHKA PYJIEBOH TIrU cover 4
52 200.31.132 [Tpy1Ha HAKOHEYHHKA PYJIEBOM TSTH spring 4
53 HG4--692-67 Canpauk W50x72x7 oil seal w50x72x7 2
54 HG4--692-67 Canpank PD50x72x12 oil seal pd 50x72x12 2
55 GB297-84 [Moammnauk 7507 ponukosslil ynopusiid | bearing 7507 2
56 304.31.179 HItudT crynust stud 4
57 GB297-84 [Moamumnuuk 7205 ponukoBsiil ynopueiid | bearing 7205 2
58 GB97.2-85 [aii6a 20-140HV plain washer 20-140hv 2




4. Hanpasasiwoiee kouaeco(Directive Whell) 4x2

Ne i/ Karanoxneii HasBanmue Name Koa-so IIpumeyanue
HOMEP pa3neie
1 200.32.011 Jluck nepenHero xoyreca 16” Front wheel rim 1x2
1 250-1.32.011 Jluck nepenHero konecal4” Front wheel rim 1x2
1 300.32.011 Jluck nepeaHero koyreca 157 Front wheel rim 1x2
2 GB2979-91 kamepa 4,00-16 tube 4,00-16 1x2
2 GB2979-91 Kawmepa 4,00-14 tube 4,00-14 1x2
2 GB2979-91 Kawmepa 5,00-15 tube 5,00-15 1x2
3 GB2979-91 [Iuna 4,00-16 tire 4,00-16 1x2
3 GB2979-91 [una 4,00-14 tire 4,00-14 1x2
3 GB2979-91 [IIuna 5,00-15 tire 5,00-15 1x2




5. Beayiee 3aanee kojeco (Drive wheel)




No 1/ KaraJjoxubii Haspanme Name Kou-Bo B | Ilpumeyanue
HOMeEp pasneiie
l"aitka M 16 mecturpanHas c

1 GB6171-86 MEJIKMM II1arOM Pe3bObI fine thread hex nut m16 2x6
2 GB93-87 I'poep 16 spring lockwasher 16 2x6
3 GB96-85 [laii6a 16 GombImas large plain washer 16 2x6
4 200.34.104-2 Bousit rpy3a koseca ballast bolt 2x6
5 200.34.103-2 I'py3 3aaHero Komeca rear wheel ballast 2x4
5 250-1.34.103 I'py3 3aaHero Koseca rear wheel ballast 2x4
6 GB2979-91 [Tuna 8.3-24 tire 8.3-24 1x2

GB2979-91 [luna 9.5-24 tire 9.3-24 1x2
6 GB2979-91 [una 8.3-20 tire 8.3-20 1x2
7 GB2979-91 Kamepa 8.3-24 tube 8.3-24 1x2

GB2979-91 Kamepa 9.5-24 tube 9.5-24 1x2
7 GB2979-91 Kamepa 8.3-20 tube 8.3-20 1x2
8 GB93-87 I'posep 14 spring lockwasher 14 2x6

lNaitka M 14 mecturpannas ¢

9 GB6170-86 MEJIKMM IIIarOM Pe3bObI fine thread hex nut m14 2x6
10 200.34.011B-2 Jluck 3aHero Koreca drivin wheel rim 1x2
10 250-1.34.011 JIuck 3aHETo Kojeca drivin wheel rim 1x2




6. CuenHoe ycrpoiicrBo(Drawbar)

Ne n/m Karano:xubrit Haspanme Name Kon-Bo B | IIpumeyanue
HOMep pasjaeiie
1 200.35.011-1 CuenHoe yCcTpoicTBO drawbar frame 1
2 200.35.012-1 [Tanen cuenHoro ycTpoiicTsa hitch pin 1
3 GB93-87 I'posep 16 spring lock washer 16 6
4 GB5783-86 bont M16x40 mecturpannas ronoska | hex. Head bolt m16x40 6




Gearbox(A)

7. KIIII (kopmyc ¥ KOMIIOHEHTHI)




No 1/ Karajnoxxubii Haspanmue Name Koia-Bo B | IIpuMeuanue
HOMEP pa3neie

1 300.37.126 Bunka 2 nepenaun right shifting fork 1

2 200.37.217-1 [TpyxuHa Gukcupyromas positioning spring 4

3 GB308-84 Hlapuk 9,5 cranpHol steel ball 9,5 4

4 200.37.124 Buiika 3 u 4 nepenaun middle shifting fork 1

5 300.37.130 Bunka 1 u R nepenaun left shifting fork 1
Bunt M8x20 6e3 roioBku ¢

6 GB75-85 [WINHAPUICCKAM KOHIIOM set screw with dog point m8x20 3

7 GB3452.1-82 Kounbio ymmorautensHoe 10,6x2,65 o-ring seal 10,6x2,65 3

8 GB5783-86 Bbonr M12x45 mecturpaHias rojgoBKa hex head bolt m12x45 2

9 200.37.121-1 Bax Bunku | u R nepenaun shaft, left shifting fork 1

10 200.37.123-1 Ban Buiku 3 u 4 nepenaun shaft middle shifting fork 1

11 200.37.125-1 Bax Bunku 2 nepenaun shaft, right shifting fork 1
Bunka noBsIlIeHHOW/ TIOHMKEHHON

12 200.37.211 nepeavyn shifting high - low speed range 1

13 GB97.2-85 [aii6a 10-140HV chamferred plain washer 10-140hv 1

14 GB6170-86 l"aitka M 14 mecturpanHas hex. Nut m10 1
PykosiTka pbruara nepekroueHus

15 | 200.37.014-1 nepenay shift lever handle 1

16 GB867-86 3axnenka 3x20 rivet 3x20 1

17 200.37.150-1A Prryara nepexitodeHus nepeaad shift lever 1

18 200.37.153 ITbUTBHUK dust boot 1

19 GB5783-86 Bonr M10x25 mecturpanHasi TOJIOBKA hex. Head bolt m10x25 17

20 | 200.37.132-1 Ormopa pervara nepexinodenus nepeaad | shift lever seat 1
BuHT 6€3 roJNIOBKH ¢ IMJIMHAPHYSCKUM

21 GB75-85 KOHIIOM M8x12 set screw with dog point m8x12 2
[IpoBoJioka cTanpHas XOJIOAHOTSIHYTas

22 200.37.151 1,4x160 cold drawn steel wire 1,4x160 1
[IpyxuHa peryara NepeKITIOYCHUS

23 300.37.112 nepeaad shifting lever spring 1
3amenka npyKMHHas pblyara

24 300.37.113 MIEPEKITIOUCHUS TIepeayd spring stop, shift lever 1

25 200.37.133 Kynuca peryara nepexsrouenus nepenad | gear shifting gate 1
[Tpoxnaska omopsl peryara

26 200.37.134 MEPEKITIOYCHUS TTepeia gasket, shift lever seat 2

27 GB6170-86 I"aiika M 12 mecturpannas hex. Nut m12 4




28 GB93-87 I'poep 12 spring lock warher 12 20
29 (GB898-88 [munpxka AM12x45 stud AM12x45 5
30 200.37.139 Kpeimika kopoOku nepenay gearbox cover 1
31 200.37.138 Ipoxiajika KphIIKKM KOpoOKM niepenad | paper gasket, gearbox cover 1
32 GB5783-86 bosnr M12x35 mecturpaHHas rojgoBKa hex. Head bolt M12x35 11
33 GB119-86 Mtudt B8y22 parallel pin B8x22 2
34 200.37.101-2 Koprryc kopoOku nepegay gearbox housing 1
boatr M16x1,5x18 mecturpannas
35 GB5786-86 rOJIOBKA hex. Head bolt M16x1.5x18 1
KoJib110 yIIIOTHUTEIBHOE
36 12.37.149 PE3UHOMETAIUINIECKOE combination seal washer 1
37 200.37.141 Brysika Bana crerieHus sleeve, clutch shaft 2
38 GB5783-86 Bonr M10x20 mrecturpanHasi TOJIOBKA hex head bolt M10x20 1
39 GB5783-86 bosir M10x110 mecturpannas ronoska | hex head bolt m10x110 2
40 GB56783-86 bosr M10x30 mecTurpaHHas roJoBKa hex. Head bolt M10x30 10
41 200.37.128 Kpbpiiika crierieHus: CMOTpoBast clutch observe opening cover 1
42 GB93-87 I'posep 10 spring lock washer 10 30




BaJIbl, ...) Gearbox (B)

8. KIIII (mecTepHu,

@




N Koua-Bo | IIpumeyanue
Ne | Karamoxubiid
HazBanue Name B
n/n HOMeEp
pasaese
1 | 200.37.103-1 I'He310 mepeHero Mo IIMITHIKA BXOIHOTO Baja front bearing seat, shaft 1 1
2 | GB5783-86 Bont M10x25 mecturpanHasi TOJIOBKa hex head bolt m10x25 17
3 | GB93-87 I'posep 10 spring lock washer 10 17
4 |200.37.104 ITpoxksaaka rHe3/ia MOANIMITHUKA bearing cover gasket 1
5 | HG4-692-67 Canpauk SG35x62x12 oil seal SG35x62x12 2
6 | GB894-86 Koub110 cTomopHoe HapykHOE 35 circlip for shaft 35 3
7 | GB276-82 [Mommmmuuk 307 mapuKoBbIA paaualbHBINA ball bearing 307 1
8 | GB93.1-86 Koutb110 cTomopHoe HapyHoe 72 circlip for shaft 72 1
9 | 200.37.102 Bat BXogHOl ¢ miecTepHEel OCTOSHHOTO 3al[CTUICHHS constant-mesh gear, shaft 1 1
10 | 200.37.105 KoJ1b110 yIIOpHOE HrOJI0K thrust washer, roller 2
11 | GB309-84 Uronka 2,5x19,8 needle 2.5x19.8 28
12 | 200.37.136-2 [lecrepus 3 u 4 nepegadn BBIXOAHOI'O Bajia 3rd&4th speed, shaft 2 1
13 | 200.37.135-1 [lectepHs 2 mepenaun BHIXOIHOTO Baja 2nd speed, shaft 2 1
14 | 200.37.130-1 [lecrepus 1 nmepegadn BBIXOJHOIO Bajia 1st speed, shaft 2 1
15 | 200.37.137 Ban BeIXoHOM shaft2 1
[Hogmmmnuauk 50307 mapuKoBbIi paguaibHBIHI C
16 | GB277-82 KaHABKOW I10J1 CTOIIOPHOE KOJIBIIO snap ring ball bearing 50307 1
17 | GB305-82 Koumb1io cromoproe 80 snap ring 80 1
18 | 200.37.120 I'He310 3aaHero MOAIIUITHAKA BEIXOIHOTO Baja rear bearing cover, shaft2 1
19 | 200.37.208 [llecTepHst KOJIBIIEBAs TUTAHETAPHOH TepeTadn ring gear 1
20 | 200.37.201 1aii0a nepeHss IIaHETapHOTO peTyKTopa front shim, planet carrier 1
21 | 200.37.202 Baut miecTepHu miiaHeTapHOTO peyKTopa planet gear shaft 3
22 | 200.37.209 Boanio nianerapHoi nepenaun planet carrier 1
23 | 200.37.210 Komp1io nmunmmieBoe Boauia IuiaHeTapHol nepeadn splined ring, planet carrier 1
24 | 200.37.205 ITpokitaaka 3aHss TUIAHETAPHOH TIepeaadn rear shim, planet carrier 1
25 | 200.37.206 Kpeimika 3a1Hs1s muianeTapHoil nepenayn rear cover, planet carrier 1
26 | GB93-87 I'poep 12 spring lock washer 12 5
27 | GB5783-86 Bonr M12x70 mecturpaHHas roJoBKa hex head bolt m12x70 4
28 | 200.37.212 [llecTepHs MOBBIIIEHHOW/TIOHMKEHHOM TIepeadn sliding gear 1
Kppliika nmepeHero moAimMmHIKa TPOMEXYTOUHOTO front bearing cover, counter-
29 | 200.37.106 Baja shaft 1
30 | GB276-82 [Mommmmauk 306 MIapuKOBEIA paTuabHBINA ball bearing 306 2
31 | 200.37.108-2 [IIecTepHst TOCTOSTHHOTO 3aIEIIICHUS constant -mesh gear, counter- 1




MMPOMCIKKYTOYHOI'O BaJjia

shaft

front spacer sleeve, counter-

32 | 200.37.109 Bryska pactiopHas nepeHsisi (pOMEKyTOYHOTO Bajia shaft 1
33 | 200.37.110-1 [lecrepus 3 nepeaadn MPOMEKYTOYHOTO Baja 3rd speed gear, counter-shaft 1
Brynka pacnopHas eHTpaibHas IPOMEKYTOUYHOTO middle spacer sleeve, counter-
34 | 200.37.112 Basa shaft 1
35 | 200.37.113-1 [lectepus 2 nepegadn IPOMEKYTOYHOTO Bajia 2nd speed gear, counter-shaft 1
rear spacer sleeve, counter-
36 | 200.37.115 Brynka pacnopHas 3aaHss1 TPOMEKYTOUYHOTO Bajia shaft 1
37 | 200.37.117-1 [lectepnst 1 mepenaun NPOMEKYTOYHOTO Bajia 1st speed gear, counter-shaft 1
38 | 200.37.129-1 Bast npoMexxyTouHbIi counter-shaft 1
rear bearing cover, counter
39 | 200.37.118-1 Kpbliiika 3aiHero mo/IMImHuKa MPOMeXyTodHoro Baia | shaft 1
40 | 200.37.214A Mydra numiesas splined sleeve 1
43 | GB5783-86 bonr M12x30 mecTurpaHHas rojgoBKa hex head bolt m12x30 1
44 | 200.37.111 Koub110 cTomopHoe IecTepHu 3aaHei nepeaadn retaining ring, reverse gear 1
45 | 200.37.146 Brysnka mectepHu 3aaHei nepegadn bush, revers gear 1
46 | 200.37.145-1 [lectepHs 3aHEH MTepeaadn revers gear 1
47 | 200.37.114 Komb110 ynopHoe mecrepau 3aiHel nepegaun thrust ring, revers gear 1
48 | 200.37.116 Ocb mecTepHu 3aHeN nepeaayn revers gear shaft 1
49 | GB65-85 Boar M6x8 1mecTurpannas rojaoBKa hex. Head bolt m6x8 1
50 | 200.37.204 [11aii0a necTepHH MIIAHETAPHOM MEepeIaydn shim, planet gear 6
51 | 200.37.207 IllecTepHu nIaHeTapHOM Nepeaadn planet gear 3
52 | 200.37.203 CronopHas maiiba needle bearing retainer 6
53 | GB309-84 Hronka 3x19,8 needle roller 3x19,8 66
54 | 200.37.213 Bryska Bana mpoMexyToOuHOTO bush 1




9. 3agumii moct (Muddepennman) Rear axle(A)




Ne Karajnoxxubii Koa-Bo B | IIpumeyanue
Ha3Banmue Name
n/n HOMeEp pasneJie
1 | GB297-84 [Mogmmnauk 2007111 KoHWYEeCKUH POIMKOBBIN tapered roller bearing 2007111 2
2 | 200.38.124 BTYJIKA bush 2
3 | GB5783-86 Bont M10x25 mecturpanHas rojoBKa hex head bolt m10x25 9
4 |200.38.126 Bont Gukcupyonmii ocu caTeiumra fixing bolt, planet gear shaft 1
5 |200.38.125 [TnacTiHa 3aMKOBast lock piece 5
6 | 200.38.117 Kpsiiika kopmyca auddepeHimaia differential case cover 1
7 | 200.38.123 [Tpokiaaka peryJImpoBOYHas IECTEPHH MOTYOCH shim halfshaft gear 2
8 |200.38.120 [lecTepHs moyocu half shaft gear 2
9 |200.38.121 Ochb caTeIuTuTOB planet gear shaft 1
10 | 200.38.119A Caremmut planet gear 2
11 | 200.38.122A [I1aii6a carenanTa planet gear shim 2
12 | 200.38.116A Kopnyc nuddepennmana differential case cover 1
bont M12x1,5x25 miecturpanHasi rojioBKa ¢ fine thread hex. Head bolt
13 | GB5786-87 MEJIKUM I1aroM pe3bObl m12x1.5x25 4
14 | 200.38.149 [TnacTiHa 3aMKOBast lock piece 5
15 | 250.38.118A [lecTepHst KOHUYECKas: BEaOMast spiral crown gear 1
16 | 250.38.127A [lectepHst KOHUYECKas! BeTymas shank-type spiral bevel pinion 1
17 | GB297-84 [Mommmnank 27307 KOHWYECKUH POIMKOBBIN tapered roller bearing 27307 1
Kopmyc noammnHuka mecrepHu KOHHYECKON
18 | 250.38.128A BeAyIIEH bearing seat spiral bevel pinion 1
19 | GB297-84 [Mommmnauk 7507 KOHUYECKUH POTUKOBBIN tapered roller bearing 7507 1
20 | 200.38.133 Brynka pacriopHast 2x4 short spacer sleeve 1
21 | 200.38.145 Pa30psI3ruBarens Macna 2x4 oil slinger 1
22 | 200.38.134 [1Taii0a 3amMKOBast lock piece 1
23 | 200-38-130 Kontpraiika lock nut 2
24 | 200.38.131 [ITaii6a 3amMKOBast lock washer 1




10. 3aagnuii MmocT (kopmyc m komnoHeHTbl)  Rear axle(B)




Ne | Karanoxubii Kou-Bo B
Ha3Banmue Name IIpumeuanue
n/n HOMep pasneJie
1 | 250D-38-101 | Kopmyc 3amHero Mocra rear axle case 1
2 200.38.103 [Tpoknanka BepXHEH KPBIIIKHA paper gasket upper cover 1
3 | 200.38.135-3 | BepxHsisi KpbIIIKa upper cover 1
4 | GB97.2-85 [Taii6a 10 plain washer 10 7
5 | GB93-87 I'poep 10 spring lock washer 10 21
6 | GB5783-86 Bont M10x25 mecturpaHias rojg0BKa hex head bolt m10x25 7
7 | 200.38.014 [Ty MacastHbIi dipstick 1
8 | 200-38-105 [Ipoxnagka Kopryca MmoabeMHHKA paper gasket lift housing 1
9 | GB5783-86 Bont M10x70 mecturpaHHas rOJ0BKa hex head bolt m10x70 1
10 | GB5783-86 bont M10x45 mecturpanHas roJoBka hex head bolt m10x45 7
11 | GB119-86 tudt B8x26 parallel pin B8x26 2
12 | 200-38-109 [Tpokaaka perympoBoYHasi KOHWYECKOH mepenadn adjusting shims, spiral crown gear 4 sets m.28
13 | GB898-88 IImueka 12x38 double end stud am 12x38 8
14 | GB93-87 I'posep 12 spring lock washer 12 36
15 | GB6170-86 ["aiika M 12 mecturpannas hex nut m12 20
16 | 200-38-107 ITpokagka Ko)KyXa noJIlyocu paper gasket 1
17 | GB898-88 Mnupka 12x35 stud am12x35 12
18 | GB5783-86 Bont M8x25 mecturpanHas TOJI0BKa hex head bolt m8x25 1
19 | GB93-87 I"'poBep 8 spring lock washer 8 1
20 | 200-38 160 Kpoimka ToprieBast end cover 1
21 | GB3452.1-82 | KoubIl0 yIUIOTHUTEIBHOE o ring seal 33.5x3,35 1
22 | 200.38.144 Brynka bush 2
23 | 300.38.109 [Tpoxkiaka Maoi KpBIIIKU paper gasket small cover, plate 1
24 | 300.38.108 Kpebimka manas 2x4 small cover plate 1
25 | GB5783-86 Bbont M10x30 mecTurpaHHast roJ0BKa hex. Head bolt m10x30 6
26 | 200-38-102 ITpoxnanka KIIII - 3anauM Mmoctom paper gasket 1
27 | GB5783-86 Bbont M12x35 mecturpaHHas rojgoBKa hex head bolt m12x35 10
28 | 200-38-104 [Tpoknaaka pery1npoBouHasi KOHUYECKOH mepeaun adjusting shims spiral bevel pinion 1 set .12
29 | GB5786-86 Bont M12x1,5x35 mecturpanHas TOJI0BKa hex head bolt M12x1,5x35 4
30 | GB5782-86 Bont M12x60 mrecturpanHasi roJloBKa hex head bolt M12x60 2
31 | GB119-86 [Htudt B8x16 parallel pin B8x16 2




11. Brokuposka nudgdepenunana (Differential Lock)




Ne | KarajoKHblil Kou-Bo B | IIpumeyanue
Ha3Banmue Name
n/n HOMep pasneJie
1 | GB3452.1-82 Kounbio ynmnorautensHoe 15x2,65 O-ringseal 15X2.65 2
2 | 200.38.152 Buika 610kupoBkH quddepeHimaia Shifting fork 1
3 | 250D.38.153 Ban Buiiku 6mokupoBku quddepeHimana Fork shaft 1
4 | GB879-86 Itrdt 8X35 HuMaMHIPHYECKHIA TIPYKUHHBIN Slotted spring pin 8x35 2
5 | GB879-86 tudT 5Xx35 NUIMHAPUYECKUA PY>KUHHBINA Slotted spring pin 5x35 2
6 | 200.38.151 [Tpyxuna Spring 1
7 | 280.38.150 Brynka Sleeve 1
8 | GB97.2-85 [aii6a 20-140HV Chamfered plain washer 20-140HV 1
9 |200.38.020 Ilegans ynpasnenus 010kupoBKoi nuddepeniumana Foot control lever 1
10 | 280.38.155 My(Ta COeTMHUTEIHHAS PABOU MMOIYOCH Splicing sleeve 1
Bunt M10x20 6€3 TroJI0BKH ¢ IHIUHIPHICCKUM
11 | GB75-85 KOHIIOM Sef crew with dog point M10x20 2
12 | 280.38.154 MydTa HermoIBH)KHAS JICBO# MOIYOCH Joint sleeve 1
13 | GB3081-82 ITpoBosoka cranpHast orfHKoBaHHas 1,4x260 Galvanized steel wire | -1.40x260 1




12. Koneunas nepenaua (Final Transmission)




. Koua-Bo | Ilpumeu
Ne Karanoxubii
Ha3Banmue Name B aHue
n/n HOMeEp
pasneie
1 GB6171-86 I"aitka M 12 mecturpanHas Hex. nut M12 1
2 | GB93-87 I'poep 12 Spring lock washer 12 7
3 | GB96-85 [Ilait6a 12 orpaHu4MTEILHAS lock washer 12 1
4 |200.39.106 Brynka pacniopHas Spacer sleeve 1
5 | HG4-692-67 Canpank SD60x90x12 Oil seal SD60x90*12 1
6 | GB3452.1-82 Kounbio ymnornutensHoe 26,5x2,65 O-ringseal 26.5x2.65 1
[opmmnuuk 307 mapuKkoBbId
7 | GB277-89 paauanbHbIH Ballbearing 307 1
8 | GB893.1-86 Kob1o cronopaoe BHyTpernaee 80 Circlip for hole 80 1
9 200-39-105-1 [IectepHst KOHEUHOH nmepenaun Benynias | Drive gear 1
10 | 200-39-107 ['He3/10 MoNIIHITHUKA Bearing seat 1
11 | GB3452.1-82 Koub1io yrmoraurensHoe 103x3,55 O-ringseal 103x3.55 1
12 | 250D-39-101-1 IllectepHst KOHEUHO# epenauun Begomas | Driven gear 1
[opmunuuk 2007114 posnukoBbii
13 | GB297-84 KOHHYECKUI Tapered roller bearing 2007114 1
14 | 280-39-103 Koxyx moxyocu Half shaft housing 1
[ogmmnuauk 7211 ponukoBsIii
15 | GB297-84 KOHUYECKUI Tapered roller bearing 7211 1
16 | HG4-692-67 Canpank SD60x90x12 Oil seal SD60x90xI12 2
ITpoxsamka KPBIIIKK O IIATHHKA
17 | 200-39-110 MIOJTYOCH Paper gasket 1
18 | GB5783-86 bosnr M12x35 mecturpaHHas rojoBKa Hex. head bolt M12x35 6
19 | 200-39-102 KppllIka noAmMIHIKA TOJTYyOCH Bearing cover 1
20 | 300-39-101 I"alika KperieHusI 3aTHETo Kojeca Rear hub nut 6
21 | 280-39-101 [Tomyoch Half shaft 1
22 | 300-39-102 Bbont kperienus 3aiHero Koieca Rear hub bolt 6
23 | 300-39-115 [11aii0a 3amKoBast Locking washer 1
24 | 300-39-114 Konrpraiika Lock nut 2




13.1 PyaeBoe ynpasaenne ¢ I'YP  Full Hydraulic Power Steering Gear (4x2)




Ne i/ Karanomupii Ha3Banue Name Koar-so b IIpumeyanue
HOMeEp paszeiie
1 254-1.40.022 Kponmrreiin pactipeaenurens ['YP Bracket weldment 1
2 GB5783-83 Bost M12x30 mecTurpansblii Hex. head bolt M12x30 4
3 GB93-87 I'posep 12 Spring lock washer12 8
4 BZZ1-E80 Pacnpenenurens I'YP Full hydraulic steering gear 1
5 254-1.40.028 Kosyx Bajia pyJaeBOro MexaHu3ma Steering column weldment 1
6 GB93-87 I'posep 10 Spring lock washer 10 4
7 GB5783-83 Bont 10x30 mrecturpanHas TOJIOBKA Hex. head bolt M10%30 4
8 254-1.40.102 Baun pyneBoro mexanusma Steering shaft 1
9 304.40.147 Konb11o pesmHoBOE pylieBOro MexaHu3ma Pad 1
10 304.40.112 [TbUTEHUK PYJIEBOTO MEXaHU3Ma Rubber sleev 1
11 300.40.012 Koseco pyieBoro MmexaHuzma Steering wheel assy 1
12 250D.40.150 Bont M16x1,5 mrynepHslit Hollow bolt M16x1.5 8
13 JB982-1977 [1Iaii6a 16 Washer 16 20
14 | 250-2.40.015 Macnonposox I'VP — rugpommmaaap(1) Steering cylinder pipe(one) 1
15 254-1.40.111 [lepexoaHuk Connector 4
16 254-1.40.101 E;I,;CTHHa TEPEXOAHAA PACHPEACTHTEILHAT | vodirector valve block 1
17 GB5786-86 Boar M12 x1.25440 Hex. head bolt M12x1.25%40 2
18 254-1.40.017 Macnomnposon I'YP Bo3BpaTHbIi Oil return pipe assy 1
19 254-1.40.025 Macnomnposoa I'VP Oil delivery pipe weldment 1
20 GB3542.1-82 Konbuo ynnoraurensHoe 22,4x2,65 O-ring seal 22.4x2.65 4
21 250-2.40.016 Macnonposoxa I'YP — runpormmsap(2) Steering cylinder pipe (two) 1
22 GB5783-83 Bont M12x25 mecturpanHbIi Hex. head bolt M 12x25 2
23 254-1.40.132 KpoHIITelH KperieHns: MacionpoBoia Pressure plate of fixed clip 1
24 254-1.40.134 [TnacTuHa npHMKUMHAS KPETUICHHS Base plate of fixed clip 1
MacIIOITPOBOJIOB
25 250-2.40.018 Macnonposoa I'YP Oil delivery pipe weldment 1
26 GB6170-86 Taiika M8 Hex. nut M8 1
27 GB93-87 I'poBep 8 Spring lock washer 8 5




28 304.40A.104 [TnacTiHa uKcaIK MacIOMPOBOIa Pressure plate of fixed clip 1
29 GB5783-83 bonat M8x25 mecTurpanHbii Hex. Head bolt M 8x25 1
30 250-2.40.101 Kpomiureiin Gpukcamuu MacionpoBoaa vitta fixed clip 1
31 304.30A.017 [[Inanr BEICOKOTO J1aBJICHUS Hose assy 2
32 254-1.40.012 MacrnonpoBo rugpormmepa 1 Extended pipe (two) 1
33 250D.40.015 ['MApOLMIHH/IDP PYJIEBOTO YIPABICHHUS Steering cylinder assy 1
34 254-1.40.011 MacnonpoBo 1 THIPOIHIHHpa 2 Extended pipe(one) 1
35 354.40A.111 [Tomymika Pad 3
36 | FLD-D6 Pacnpenemurenbupiii kianan HII-TYP- Distributary valve assy 1
ITonbeMHMK
37 GB5782-86 Bont M6x85 Hex. Head bolt M6x85 3
38 254D.40.165 bont M20x1.5 wtynepHsiii Hollow bolt M20x1.5 2
39 JB982-1977 [Iaii6a 20 Washer 20 4
40 254-1.40.011 Maciionposon BelycKHOH Distributary valve assy outlet pip 1
pacIpeelTeNIbHOTO KilarnaHa
41 JB982-1977 Hlaii6a 24 Washer 24 1
42 304.40A.103 [Tepexoauuk Connector 1
43 250-2.40.013 Maciionposon BiryckHoM Distributary valve assy inlet pipe 1
pacIpeeNITeNIbHOTO KilarnaHa
44 250D.58.118 bont M18x1.5 mtyuepHsiit Hollow bolt M18x1.5 1
45 JB982-1977 [11aii0a 18 Washer 18 2




13.2 PyaeBoe ynpasaenune ¢ I'YP  Full Hydraulic Power Steering Gear (4x4)




N Karanomupii Ha3Banue Name Koar-so b IIpumeuanue
n/n HOMeEp pasneJie
1 254-1.40.022 Kpownmrreiin pactipenenurens ['YP Bracket weldment 1
2 | GB5783-83 Bont M12x30 mecTurpanHbiii Hex. head bolt M12x30 4
3 | GB93-87 I'posep 12 Spring lock washer12 8
4 GB93-87 I'posep 10 Spring lock washer 10 4
5 GB5783-83 boat M10x30 mecTurpanHblit Hex. head bolt M10x%30 4
6 254-1.40.028 Koskyx Bayia pysieBoro MexaHm3ma Steering column weldment 1
7 304.40.147 KonbLo pesuHoBoe pysieBoro MexaHu3ma Pad 1
8 304.40.112 [TbUTBHUK PYJIEBOTO MEXaHU3MA Rubber sleev 1
9 300.40.012 Koseco pyneBoro Mmexanusma Steering wheel assy 1
10 | GB6171-86 Bontr M16x1,5 mtynepHsiii Hex. nut M16x1.5 1
11 | 254-1.40.102 Bau pyneBoro mexanusma Steering shaft 1
12 | BZZ1-E80 Pacnpenenurens ['VP Full hydraulic steering gear 1
13 | 250D.40.150 boar M16x1.5 Hollow bolt M16x1.5 8
14 | JB982-1977 [[aii6a 16 Washer 16 20
15 | 250-2.40.015 Macnonposoa I'VP — runponmmiaap (1) Steering cylinder pipe(1) 1
16 | 254-1.40.111 [epexogauk Connector 4
17 | 254-1.40.101 [TnactuHa nepexonHas pacnpenenutenbaas ['YP redirector valve block 1
18 GB5786-86 Bont M12x1,25x40 Hex. head bolt M12x1.25%40 2
19 | 254-1.40.017 Macnomnposox I'YP Bo3BpaTHbIit Oil return pipe assy 1
20 | 254-1.40.025 Macnonposox ['YP Oil delivery pipe weldment 1
21 | GB3542.1-82 Konsno ynnoraurensHoe 22,4x2,65 O-ring seal 22.4x2.65 4
22 | 250-2.40.016 Macnonposoa ['YP — rugpormnusp Steering cylinder pipe(2) 1
23 | GB5783-83 Bonr M12x25 Hex. head bolt M 12x25 2
24 | GB5783-83 Bonr M8x25 Hex. head bolt M 8x25 1
25 | 250-2.40.102 KpoHITeliH KperieHns MacIonpoBoia Pressure plate of fixed clip 1
26 | 250-2.40.101 vitta fixed clip 1
27 | GB6170-86 I'aiixa M8 mecturpannas Hex. nut M8 1
28 | 250-2.40.018 Macnomposox I'YP Oil delivery pipe weldment 1
29 | 304.30A.017 [IImaHT BRICOKOTO JIaBJICHUS Hose assy 1
30 | 304.30A.020 MacnonpoBo1 THAPOIHIHHAPA Extended pipe 1




31 | 254G2.40A.038 ['MapOIMIHH/IP PYIIEBOTO YIIPABICHHUS Steering cylinder assy 1
32 250D.40.012 IIy1aHar BEICOKOIO TaBJICHUS Hose assy 1
33 | 354.40A.111 Pad 3
34 | FLD-D6 Pacnpenenurenshsiii kinanan HILI-I'YP-Tlonsemuuk | Distributary valve assy 1
35 |JB982-1977 [aii6a 20 Washer 20 4
36 | 254D.40.165 bont 20x1,5 mrynepHsrii Hollow bolt M20x1.5 2
37 | GB5782-86 Bonr M6x85 mecturpanHbIit Hex. head bolt M6x85 3
38 | GB93-87 I'poagep 8 Spring lock washer 8 5
39 254-1.40.011 MaconpoBo/1 BBITYCKHON pacrpeeuTeIbHOTO Qistributary valve assy outlet 1
KJIanaHa pip
40 | JB982-1977 [aii6a 24 Washer 24 1
41 304.40A.103 [Tepexomuux connector 1
42 | 25240013 MacnornpoBo/1 BITyCKHO# pacrpeIeuTeIbHOTO D_istributary valve assy inlet 1
KJIanaHa pipe
43 | 250D.58.118 Bontr M18x1,5 mecturpansslii Hollow bolt M18x1.5 1
44 | JB982-1977 [laii6a 18 Washer 18 2




13.3 PyJieBoii MexaHU3M




Ne | Karajo:xxHbIii Koa-Bo B | [Ipumeuanue
Ha3zBanmue Name
n/n HOMep pasaeJe
1 | GB5782-86 Bbosr M8x20 1recturpanHas roJioBKa Hex. Head bolt M8x20 4
2 | GB93-87 I'poBep 8 Spring lock washer 8 8
3 |25.40.103 KpelImika HHKHSS pyJIeBOTO MEXaHU3Ma Steering gear lower cover 1
4 | 25.40.209/210 | [Ipokiaaka peryinpoBOYHAs HIXKHEH KPBIIIKH Lower cover adjusting shim (As needed)
5 | 25.40.211 ITpoxksaaka peryIMpoBOYHas HIKHEH KPBIIIKH Lower cover adjusting shim (As needed)
6 | 25.40.213 [Tpoknaaka OyMa)kHast HIDKHEH KPBIITKH Paper gasket 1
7 [Mommmmnuuk 977007K ponuKoBbI KOHHYECKHUN Taper roller bearing 977007K 1
8 Ba pysieBoro MmexaHu3ma 4epBIUHBIN Steering shaft with worm 1
9 [Mommmmauk 977007 poarKOBBI KOHUYECKUH Taper roller bearing 977007 1
10 | GB6173-86 Iaiika M22x1,5 ¢ MEJIKMM I11aroM pe3bObl Fine pitch hex.thin nut M22x1.5 1
11 | GB93-87 I'poBep 22 Spring lock washer 22 1
12 | 200.40.101 Coika pyneBoro Mexanmsma Steering arm 1
13 | JB2600-80 Canpauk 32x45x10 Oil seal 32x45x10 1
14 | 25.40.110 Brysika Bajia ropu30HTAIBLHOTO PYJIEBOTO MEXaHU3Ma Steering arm bush 1
15 | 25.40.109 Kopnyc pyneBoro mexanusma Steering gear case 1
16 | 300.40.102 Kokyx Basia pyJieBOoro MexaHmsma Steering-column case 1
17 | TY1205.40.109 | ITpuibHHK pyJIEBOH KOJIOHKH Lower oil seal 1
18 | GB6173-86 I"aiixa M16x1,5 mecturpanHas Fine pitch hex.thin nut M16x1.5 1
9 | 25.40.106 ITpoxsaka pe3nHOBast Rubber pad 1
20 | 25.40.107 Kpslika pyseBoro koseca Steering wheel centre cap 1
21 | GB93-87 I'poep 10 Spring lock washer 10 4
22 | GB5783-86 Bbont M10x30 miecturpaHHasi ToJI0BKa Hex. Head bolt MI0x30 4
23 | 25.40.013A Bax pyneBoro MmexaHu3ma ropu30HTIbHBIN Steering arm shaft 1
24 IMoammmnauk 922205 Bearing 922205 1
24 Ioammmnauk 6205-2RS Bearing 6205-2RS 1
25 | 25.40.208 ITpoxsaaka 60KOBOW KPBIIIKH Side cover gasket 1
26 | 25.40.207A Kppinika 6okoBast Side cover 1
27 | GB1152-86 Macnenka M10x1 Crease nipple MI0x1 1
28 | GB119-86 [tudt B5x8 munusapuyueckuit Parallel pin B5x8 1
29 | 200.40.015 Kouseco pyneBoe Steering wheel 1
30 | GB5782-86 bosir M8x16 niecturpanHas ToJloBKa Hex. Head bolt M8xI6 4
31 | 25.40.202 BUHT perynupoBoyYHbII Adjusting screw 1
32 | 25.40.206 I'poBep Lock washer 1
33 | GB53-76 I"aiika M14x1,5 mecturpanHas MeJIKMiA H1ar pe3bobl Fine pitch hex.nut M14x1.5 1
34 | GB119-86 Itrdt D8X 16 nuauHaApUIeCKUit Parallel pin D8x16 2




14. Baa oroopa momaoctu (PTO)




Ne Karanoxubii Kou-Bo B
Ha3zBanmue Name IIpumeyanue
n/n HOMeEp pasneJie
1 | GB5783-86 Bont M8x16 mecturpanHas roJoBka Hex. head bolt M8x 16 2
2 |300.41B.122 CromopHas maiida Lock washer 1
IUIACTHHA YCTAHOBOYHAS OCH BUJIKH TICPECKITIOYCHUSI
3 |300.41B.101 oboporos BOM Locating plate of shift fork shaft 1
4 | GB5783-86 Bont M10x30 mecturpanHas roJoBKa Hex. head bolt M10x30 8
5 | GB93-87 I'poep 10 Spring lock washer 10 8
6 |280.41.102 Kopmyc penykropa BOM PTO gear housing 1
7 |300.41B.103 Kouib110 yropHoe urosok Blocking ring 2
8 |300.41B.104 KoJ1b110 YIIOpHOE HTOJIOK Blocking ring 4
9 GB309-84 Hronka 3x23,8 Needle roller 3x23.8 78
10 | 300.41B.106A | IllecTepHst mpOMEXYTOYHOTO Bajia Middle gear (540/730) 1 for 540/730rpm
11 | 300.41B.107 Baj npoMexxyTO4HBIH Middle shaft 1
12 | GB3452.1-82 Kosbiio ymiotaurensHoe 30x2,65 O-ring seal 30x2.65 1
13 |300.41B.111 Och BHIKH TepeKoueHusi 000poroB BOM Shift fork shaft 1
14 | 280.41.112 Bunka nepexmouenust o6oporos BOM Shift fork 1
[MpyxuHa GUKCAIUH BUJIKHA TEPEKITIOYCHHSI
15 |200.37.127-1 oboporoB BOM Shift fork positioning spring 1
16 | GB308-89 Hlapuk cranpHOH 9,5 Steel ball 9.5 1
17 | 280.41.011 Tsra BHITKH controlling shaft 1
18 | GB894.1-86 Komb110 cTomopHoe HapyxHoe 15 Circlip for shaft 15 1
19 | GB3452.1-82 KoJib110 ymioTHUTETbHOE O-ring seal 10.6x2.65 1
[Mpokiaika Omopsl peryara NePeKIFOYCHUST 000POTOB
20 | 200.38.111 BOM bushing gasket 1
21 | 200.38.113 Omnopa peryara nepekitodenus oooporos BOM Controlling shaft bushing 1
22 | GB93-87 I'poBep 8 Spring lock washer 8 7
23 | GB5783-86 Bont M8x25 mrecturpanHasi rojloBKa Hex. head bolt M8x25 6
24 | GB879-86 HITudT npy>XKUHHBINA 6X28 Slotted spring pin 6x28 1
25 | 280.41.021 Prruar nepexirouenust O6oporos BOM PTO control lever 1
26 | 280.41.122A PykosiTka phruara nepeksroueHus 0ooporos BOM PTO control handle 1 for 540/730rpm
27 | GB5846-86 [Mogmmnank K223020 Bearing K223020 1
28 | 300.41B.117A | Ulecrepns BeixomHoro BAJIA Shifting gear (540/730) 1 for 540/730rpm
29 | GB119-86 [tudt B8X26 nunuHapuyeckuit Straight pin B8x26 2
30 |280.41.104 [Tpokaaka 3aaHeN KPBIIIKH Gasket of rear cover 1
31 | 280.41.108-1 3aHsIs KPBINIKA 3aTHET0 MOCTa Rear cover of rear axle 1
32 | GB93-87 I'posep 12 Spring lock washer 12 12




33 | GB5783-86 Bont M12x35 mecturpaHHas rojg0BKa Hex. head bolt M12x35 12
34 |300.41B.109 [TnacTiHa CTOMOPHAS MPOMEKYTOUYHOTO Bajia Locating plate of middle shaft 1
35 | GB276-89 [Mogmmnauk 209 maprKOBbINA pagHaIbHbIIH Ball bearing 209 1
36 |300.41B.114 BOM (6 3yObeB) PTO shaft (of 6 teeth) 1

300.41B.114A | BOM(8 3y0ObeB) PTO shaft (of 8 teeth) 1
37 | GB276-89 [Mommunauk 206 mapuKOBBIA pagraabHBIN Ball bearing 206 1
38 | GB894.1-86 Kouib11o cromopHoe HapykHOE 35 Circlip for shaft 35 1
39 | GB893.1-86 KoubI10 cTomopHoe BHyTpeHHee 72 Circlip for hole 72 1
40 | GB276-89 [Mommmnauk 207 mapuKOBBIA pagraabHbIN Ball bearing 207 1

Kornma cran
41 | 250.41 A.101 Ban nepsuunsiii Penykropa BOM(2x4) Driving gear shaft (540/730) 1 OJTMHAKOBBIM
Korna cran

250.41A.101A | Ban nepBuunsiii Pegykropa BOM(4x4) Driving gear shaft (540/730) 1 OJTMHAKOBBIM
42 | GB276-89 [Mogmmnauk 108 maprKoBbIN pagraabHbIi Ball bearing 108 1
43 | GB13871-92 Canpauk FB40x62x8 Oil seal FB40x62x8 1
44 | 300.41B.125 Kouib110 cTomopHoe capHUKa Oil seal blocking ring 1
45 | GB3452.1-82 Kosbiio ymiotaurensHoe 80x2,65 O-ring seal 80x2.65 1
46 | 300.41B.115-1 | Kopryc nomumHuKa Cover 1
47 | 300.41.011 Koxyx 3amutHeii BOM PTO shaft shield 1
48 | GB97.1-85 [aii6a 8-140HV Plain washer 8-140HV 1
49 | 300.41.012 Koxyx 3aluTHBIN Bajla KapJIaHHOTO PTO shaft safety cover 1




15. Topmo3sa 3agnue (Brake)




Ne Karajnoxxubii Koia-Bo B | IIpuMeuanue
Ha3Banue Name
n/n HOMeEp pasnesie
1 | GB5783-86 Bont M12x35 mecturpanHas rojoBKa Hex. head bolt M8x25 8
2 | GB93-87 I'poBep 8 Spring lock washer 8 8
3 | GB6170-86 ["aiika M 16 mecturpannas Hex. nut M16 1
4 | GB93-87 I'poBep 16 Spring lock washer 16 1
5 |200.43.107 Bout ¢ mecTurpaHHON rojI0BKOH Hex. head bolt 2
6 200.43.102-1 KppImika TopMO3HOT0 MEXaHHU3Ma Brake cap 4
7 200.43.132-1 [TpoxnaaKy KPBIIIKM TOPMO3HOT'O MEXaHHW3Ma Brake cap gasket 2
8 |200.43.124-1 ITpyxuHa Bo3BpaTHasi BHyTPEHHSS Inner return spring 4
9 200.43.105 Kononka TopmMo3Has Brake shoe 4
10 | 200.43.109-1 Haxiazika TOpMO3HO# KOJIOJIKH Brake shoe piece 4
11 | GB875-86 3aknenka 4x13 Rivet 4x13 32
12 | GB3452.1-82 Koub1o ymnorautensHoe 15x2,65 O-ring seal 15x2.65 2
13 |200.43.120-1 Basiik TOpMO3HOM KOJIOIKH brake camshaft 2
14 | 200.43.123-1 ITaner; TOpMO3HOH KOJIOIKH IO IEP/KUBAIOIIHI brake anchorage 2
15 |200.43.103-1 bapabaH TopM0O3HOI Brake drum 2
16 |200.43.101-1 Kopiyc TopMO3HOTO MeXaHHU3Ma Brake housing 2




16.Topmo3a ynpasJienue. (Brake Operation Mechanism)




Ne KaraJio:xxubl KoJu-Bo B IIpumeyanue
n/n il HOMep Haspanue Name pasneJie
1 | GB91-86 mnT 3,2x30 Split pin 3.2x30 2
2 | GB97.2-86 I'posep 20 Spring lock washer 20 2
3 | GB879-86 tudTt npyxunusiii 8§x40 Spring split pin 8x40 1
4 200.43.016 Ppruar kauarommiics JIEBOU neaanu Rockerarm, left pedal 1
5 |200.43.127 [Tayier; TopMO3HOH TSITH Pull rod pin 2
6 | 200.43.104-1 | Bau eBoii megaau TopMo3a Brake pedal shaft 1
7 | 200.43.128 Bryika perynupoBouHas Adjusting sleeve 2
8 | GB6170-86 I"aiixa M 10 mecturpannas Hex. nut M10 4
9 |200.43.126 [pyxuHa KpydeHHs Torsion coil spring 1
10 |200.43.131 Ppruar py4noro topmosa Park brake handle 1
11 | GB879-86 HItudt 8x18 npyKUHHBIH pa3pe3HOit Spring split pin 8x18 1
12 | 200.43.106 ITnactiHa coeqMHMUTENbHAS TIeaJIeH TOpMO3a Interlock piece 1
13 | 200.43.130 Brynka npmwkuMHas Press-in sleeve 1
14 | GB97.2-86 [Iaii6a 10 ¢ dpackoii Chamfered plain washer 10 3
15 | GB93-87 I'poep 10 Spring lock washer 10 1
16 | GB5783-86 Bbonr M10x25 mecturpaHsas rojoBKa Hex. head bolt M10x25 1
17 | 200.43.017 IMenans TopMmo3a JieBast Left brake pedal 1
18 | 200.43.013 [Tenmae TopMo3a npaBast Right brake pedal 1
19 | GB894.1-86 | Macnenka M10x1 Angle grease nipple M10x1 1
20 | GB97.2-86 [aii6a 24 ¢ dackoii Chamfered plain washer 24 1
21 | GB1153-89 Kob110 cTomopHoe HapykHOe 24 Circlip for shaft 24 1
22 | 200.43.129-1 | Tsara topmo3Has Pull rod 2
23 | GB5783-86 bont M8x25 miecturpanHas roJoBKa Hex. head bolt M8x25 2
24 | GB93-87 I'poBep 8 Spring lock washer 8 2
25 | 200.43.135 [TpoymiHa npy>KUHBI Link plate 2
26 | 200.43.125 ITpyxuHa pplyara TopmMo3a External return spring 2
27 | 200.43.119-1 | Peryar Topmo3a Brake rocker arm 2
28 | GB91-86 mmuaT 2,5%20 Split pin 2.5x20 2
29 | 200.43.011-1 | Topmo3 3amHUM Brake 2
30 | 200.43.110 [Ipoknaaka TopMo3a 3aIHETO Paper gasket 2




17. Cunenbe




Ne ni/m Karanoxubii HasBanmue Name Koa-so IIpumeyanue
HOMep pasjaene
1 280.44C.101 Cunenne Seat 1
2 280.44C.011 KpoHIuTeiH KperieHus: CUICHbS Seat bracket weldment 1
3 GB5783-86 Bbont M8x20 Hex. head bolt M8%20 6
4 GB93-87 I'poBep 8 Spring lock washer 8 6
5 GB97.1-85 [1Iaii6a 8 Plain washer 8-140HV 6
6 GB6170-86 ["aiixa M8 Hex. nut M8 4
7 GB97.1-85 [laii6a 10 Plain washer 10-140HV 2
8 GB93-87 I'posep 10 Spring lock washer 10 2
9 GB5783-86 Bont M10x20 Hex. head bolt M10x20 2




18. HaBec o1 coJiHIIa(KO3bIpEK)

(5)

Ne i/m Karanowniit HasBanmue Name Koa-so IIpumeyanue
HOMeEp paszjieiie
1 300.45.011 Hagec ot connna Sunshade 1
2 300.45.102 [TnacTuHa coeMHUTEbHAS HAaBeCa OT COJIHIIA Connecting board 2
3 GB6170-86 T"aiika M 12 mecturpanHas Hex. nut M12 8
4 GB93-87 I'posep 12 Spring lock washer 12 8
5 GB97.1-85 [Taii6a 12 Plain washer 12-140HV 16
6 GB5782-86 Bont M12x65 ¢ 11eCTUrpaHHO# TOJIOBKOI Hex. head bolt M12x65 4
7 GB5782-86 Bont M12x35 ¢ 1miecTUrpaHHO# TOJIOBKOI Hex. head bolt M12x35 4




19. HaBec ot coiHna(myra)




Karano:xubiii

KoJs-Bo B

Ne ni/m Ha3Banmue Name Ilpumeuyanue
HOMep pasneJie
1 280.46D.108 [Nanen xapkaca Ge3omacHOCTH Lock pin 2
2 GB5782-2000 | boar M24x100 Bolt M24x100 2
3 280.46D.011 Croiika nyru 6e30macHOCTH JieBast Left support frame 1
4 GB97.1-85 [aii6a 24 Plain washer 24-140HV 4
5 GB93-87 I'posep 24 Spring lock washer 24 2
6 GB6170-86 laiixa M24 Hex. nut M24 2
7 300.46D.114 tudt R-06pa3ublit Spring lock pin 2
8 280.46D.012 Coenunurens nyru O6ezonacHoctr Bepxuuii | Upper frame weldment 1
9 280.46D.013 Croiika nyru 6€30macHOCTH MpaBast Right support frame 1
10 GB97.1-85 LWan6a 12 Plain washer 12-140HV 12
11 GB93-87 poBep 12 Spring lock washer 12 12
12 GB6170-86 anka M12 Hex. nut M12 12
13 GB5783-86 Bont M12x60 Bolt M12x60 12
14 GB5782-86 Bont M16x175 Bolt M16x175 4




20. Kamot DF240N/244N




Ne o/ Karaxomupii Ha3Banmue Name Koar-so b IMpumeyanue
HOMep paszieiie
1 GB97.1-85 [11aii6a 8 Plain washer 8 14
2 GB93-87 I'poBep 8 Spring lock washer 8 14
3 GB818-85 Boatr M8x16 ¢ c(l)epnqec}(of/i TOJOBKOU Philips pan head screw M8x16 9
4 300.47.106 JloroTumn npou3BoIUTENs Brand mark plate 1 English Brand
5 350.47A.104 Brynka ynopHas norotuna Brand mark cushion sleeve 2
6 300.47.113 [TnacTiHa TpUKUMHAS JIOTOTUTIA Brand mark plate carrier 1
7 GB93-87 I'posep 5 Spring lock washer 5 4
8 GB6170-86 [aiika M5 mecTurpannas Hex. nut M5 4
9 250EA.47.014 Kponrreiin kamoTa mpaBblii Right bracket 1
10 GB91-86 et 3,2%30 Split pin 3.2x30 2
11 GB882-86 ITanen B10x32 ¢ orBepctrem nox mmmmnar | Clevis pin with head B10x32 2
12 GB97.1-85 Ilaii6a 10 Plain washer 10 6
13 300.47.105-1 [lapHup COETMHUTENBHBINA EHTPAILHBIN Lower hinge joint 2
14 250EA.47.013 KpoHIITEHH KanoTa JIeBblii Left bracket 1
15 GB93-87 I'posep 10 Spring lock washer 10 4
16 GB5783-86 Bont M10x25 Hex. head bolt M10x25 4
17 250EA.47.011 Kamot Engine hood 1
18 250EA.47.012 Omnopa ra3oBoro OMOpTU3aTopa Stay bar bracket 1
19 YQ8/18 250 610 100 | AMOPTH3ATOP ra3oBbIil Gas spring 1
20 GB6170-86 Taiika M8 Hex. nut M8 5
21 GB5783-86 Bonr M8x25 Hex. head bolt M8x25 3
22 350.47A.102 OcHOBaHMeE ITHENN TPUOOPOB Meter cover 1
23 GB818-85 Bont M5x25 ¢ chepuueckoii roiI0BKoi Philips pan head screw M5x25 2
24 280.47B.118 [TnacTrHa 3aMKa 3a)KUTaHHsI Installation plate switch 1
25 200.47.120 KOIbII0 yIIOTHUTEIBHOE PyJIeBoii Komonku | Rubber ring 1
26 TFT70.012 VYIIOTHEHHE PE3HHOBOE Rubber bar 1
27 350.47A.101 Pemretka paguaropa Radiator grill 1




20.1. Kanor DF240E/244E




KoJs-Bo B

Ne i/ Karajioxkublii HOMep HaszBanue Name pasiese IIpumeuanue
1 250-1.47.014 KpoHniireiin 3aMKoBO# Lock bracket 1
2 | GBB82-86 Hazew BAX20 ¢ orpeperhen oz Clevis pin with head B4x20 1

HITUTAHT
3 200.20.101 Bunka Tsru 3amMka Kamnorta Rod clevice 1
4 GB6170-86 l"aitka M6 mecturpanHas Hex .nut M6 1
5 GB91-86 HmmnT 1,620 Split pin 1.6x20 1
6 354-1.47.110 Tsra 3amka xamora Pull pole 1
7 GB97.1-85 [1aji6a 10 Plain washer 10 4
8 GB93-87 I'posep 10 Spring Lock washer 10 4
9 GB5783-86 Bbonr M10x25 mecTurpaHHbiii Hex.head bolt M10x25 4
10 GB93-87 I'poBep 8 Spring Lock washer 8 8
11 GB6170-86 l"aitka M8 miecturpannas Hex .nut M8 8
12 QD16-690x290x150-BB | AMopTH3aTop ra3oBblid Gas spring 2
13 | GB97.1-85 [Taii6a 8 Plain washer 8 4
14 | GB5783-86 Bont M8x25 miecTurpaHHbIi Hex.head bolt M8x25 4
15 GB6170-86 laiika M5 mecTurpannas Hex .nut M5 2
16 | GB93-87 I'posep 5 Spring Lock washer 5 4
17 | GB97.1-85 [Taii6a 5 Plain washer 5 2
18 GB818-85 Bonr M5x25 ¢ mapoBuaHoii ronoBkoii | Philips pan head screw M5x25 2
19 280.47B.118 [InacTuHa 3aMKa 3aKUraHus InSta}“atlon. plate, pre-heating 1
starting switch
20 GB818-85 Mlypyn ST4.8X16-C-H Screw ST4.8X16-C-H 4
21 Kpelika manenu npubopos Installation plate 1
22 | 200.47.120 Kosmeuo ymoraurensroe pynesoi Rubber ring 1
KOJIOHKH
23 250-1.47.011 Kamor Engine Hood 1




21.Kpouibsa DF240/244/244E




N Karanomupii Ha3Banue Name Koa-so b Mpumeuanue
n/n HOMeEp pasnesie
1 250D.47.031-1 KpBIJIO IpaBoe nght mud Shield 1
2 GB6170-86 ["aiixa M 10 mecturpannas Hex. nut M10 4
3 GB93-87 I'posep 10 Spring lock washer 10 4
4 GB97.1-85 aii6a 10 Plain washer 10 4
5 200.47.203 [TnacTrHa TprKIMHAS Lining plate 2
6 300.47.212-1 Pyuka kpbita Handle hold 2
7 GB6170-86 ["aiika M8 mecturpanHas Hex.nut M8 2
8 GB93-87 I'posep 8 Spring lock washer 8 2
9 GB97.1-85 [laii6a 8 Plain washer 8 2
10 | GB5783-86 Bont M8x20 1mecTUrpaHHbIii hex.head bolt M8x20 2
11 | 300.47.307-1 KpoHmreiin Socket fixing plate 1
12 200.47A.308 MapkupoBouHast TaOIUYKa «yIpaBICHUE Sign board,position control )

10 TBEMHUKOM)
13 | 300.47.213-A MapkuposouHnas Tabnuuka «bezonacnocts» | Safty warning sign 1
14 250D.47.021-1 Kpsbuio neBoe Left mud Shield 1
15 300.47.308 MapkupoBounast Tabnndka «besonacnocts» | Safty warning sign 1
16 | 300.47.309 MapkuposouHnas Tabnuuka «bezonacnocts» | Safty warning sign 1
17 | 300.47.310 Mapkupopounas Tabnuuka «besomacuocts» | Safty warning sign 1
18 | GB5782-86 Bbont M16x160 mecturpanHbiit Hex. head bolt M16x160 8
19 | GB97.1-85 [11ait6a 16 Plain washer 16 8
20 | GB93-87 I'posep 16 Spring lock washer 16 8
21 GB6170-86 I"atixa M16 Hex. nut M16 8
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22. JeKTpUYECKas cUucTeMa



Ne ni/m Karanowniii HasBanmue Name Koa-so IIpumeyanue
HOMeEp paszjieie
1 550.48A.017 VKazaTelb MOBOPOTA TIEpEHII Front turn signal lamp DZ550 2
2 550.48A.016 Jlamma GJIMXKHETO CBETA Head lamp DZ550 2
3 254G2.48G.025 Curnan DL-124D Horn DL-124D 1
4 300.48G.011 IIpoBoKa mepeaHsas Front wiring harness 1
5 300.48G.014 [IpoBOI MUHYCOBOI KIIyMbI aKKyMYJIATOpa Battery cable 1
6 6-QW-7OS AKKyMyJ'[;[Top Battery 1
7 300.48G.015 IIpoBoz cTapTepa(ILTIOCOBON) Battery cable 1
8 QD1332 Craprep Starting motor 1
9 800.48.112 YexoJ IUTFOCOBOM KIIEMMBI BTSATHUBAIOIIETO Cable splice jacket 1
10 30674 JIaT4nK TeMIIEpaTyphl JIBUIaTEIs Water temperature sensor 1
11 2JF200 I"eneparop Generator 1
12 ZD150x8 XomyT 150*8 Clingulum 10
13 10-12-55 Cgeya Hakaja pre-heating plug 1
14 30374 JlaTuuK JaBJIeHKs Macja Oil pressure sensor 1
15 Ykazarenb JaBICHHS BO3AyXa Air pressure meter 1
16 PT-52 Amnepmerp Current meter 1
17 302 VYkazarenb TeMieparypbl Water temperature meter 1
18 308 VYkasaTenb JaBIeHHS Macia Oil pressure meter 1
19 JK260 Knaamnka curmana Horn button 1
20 FT111 Perynstop HanpspKeHUst Voltage regulator 1
21 300.48G.012 HpOBOI[Ka OCHOBHAaS Main Wiring harness 1
22 ZD300x8 Xomyt 300*8 Clingulum 2
23 200.48B.108 Cko0a KperyIeHUs IPOBOIKH Wire clip 3
24 JK107 Brikmrouarens (aphl 3aJHeH TOMOITHATENBHOM Tail lamp switch 1
25 JK107 BrIknrouarens OMMKHETO/NaIbHETO CBETA Head lamp switch 1
26 AX102 BIok npeioxpaHubeneii Fuse box 1
27 SG152 Pene moBopoToB Flasher 1
28 JK812-1 BrikimouaTens moBOpoOTOB Turning indicator switch 1
29 JK406B 3aMOK 3aKATaHHS Pre-heating starting switch 1




30 300.48B.107 I1nacTHHA NOJNOKEHUH 3aMKa 3aKUTaHUS Starting swich 1
31 300.48G.013 I[TpoBoKa 3a1Hss Wiring harness 1
32 300.48.019 dapa 3aaHssn Combination rear signal lamp 2
33 300.48.018 dapa 331845 TONONTHUTENbHAS Tail lamp 1
34 JK231B JlaTuuK HaXKaTHs Ie1ald TOPMOo3a Brakelight switch 1
35 JB3762-84 Pazbem npunena Trailer socket 1
36 354-1.47.307 JleprkaTelb pa3beMa mpuIiena Socket fixing plate 2
37 300.48G.016 Jlep>kaTelib CUTHAIa Horn bracket 1




23.MucTpymenTanbHblii simuk (T ool Box)

5
Ne Karanoxubii Koua-Bo B | [Ipumeyanue
Ha3Banue Name
n/n HOMep pasaeJie
1 ]450.49.001 WHCTpyMEHTaIbHBIHN SIIUK Toolbox 1
2 | GB97.1-85 [laii6a 10-140HV Plain washer 10-140HV 2
3 | GB93-87 I'posep 10 Spring lock washer 10 2
4 | GB6170-86 I"aiixa M 10 mecturpannas Hex. nut M10 2
5 | GB5783-86 bosir M10x20 mecturpaHHas rojoBka Hex. head bolt 10x20 2




24.CuenHoe ycTpoiicTBo yaiuHenHoe (Swing Drawbar Frame)

Ne Karanoxubrit Haspamme Name Kon-so B | Ilpumeuanue
n/n HOMep pasaeJie
1 280.53A.012-1 Omnopa CIeNHO# MIaCTUHBI Swing Drawbar Frame 1
2 | GB93-87 I'poBep 16 Spring lock washer 16 8
3 | GB5783-86 bont M16x40 mecTurpaHHas ToJI0BKa Hex. head bolt M16x40 2
4 |300.53.102 HImmHT GBICTPOCHEMHBIH R-pin 2
5 | GB882-86 [Tanenr B16x75 Spindle B16x75 2
6 300.53A.103 Tsra crienHoii cepbru Drawbar plate 1
7 | GB6170-86 I"aiixa M 10 mecturpannas Hex. nut M16 2
8 | GB5782-86 Bbosit M16x65 mecturpanHas roJoBka Hex. head bolt M16x65 2
9 300.53.011 [Taneii crienHOM cepbru Spindle 1
10 | 200.56.023 ITanern 3aMKOBOM Lock pin 1
11 | 300.53.104-1 KpoHITeliH HIOKHUH CIIEITHOTO yCTpoicTBa??? Drawbar clamping plate 1




25. TommuBHbIi 6ak (Fuel Tank)




. Koua-Bo | Ilpumeu
Neo Karanoxubrii
HazBanue Name B aHue
n/n HOMeEp
pasneie
1 |200.50.011 Kpsiiika TomiuBHOro 6aka Fuel tank cap 1
2 | 200.50.012 @uIbTp ceTyaThli TOIUIMBHOTO 0aka Fuel strainer 1
3 | 250-1.50.013A KpoHnrireiin KperieHns akKyMyJsitopa Fule tank strap 1
4 |200.50.101 [Toyuika pe3nHOBasi BEpXHsIs Upper rubber pad 2
5 |200.50.014A ToruBHbIH OaK Fuel tank 1
6 | 200.50.106 [Toxymika pe3rHOBast NepeTHSS Front rubber pad 2
7 | 200.50.107 [Tomymika pe3nHoBast 33, THSIS Rubber pad 2
8 | 250-1.50.011-1 Omnopa TorIMBHOTO OaKa Fuel tank cradle 1
9 |GB97.1-85 [aii6a 10 Plain washer 10 8
10 | GB93-87 I'posep 10 Spring lock washer 10 11
11 | GB6170-86 I"aiika M 10 mecturpannas Hex. nut M10 S)
12 | GB5786-86 Bbonr M10x20 mecTurpaHHas rojgoBKa Hex. head bolt M10x20 4
13 | GB3541-83 [Tait6a 12(He cTangapTHAS) Washer 12 4
Bbont nycrorensiit M12x1.25 ¢
14 | GB3451-83 [IECTUTPAHHOM TOJI0BKOI Hollow hex.head bolt M12x1.25 1
15 | GB5786-86 bont M12x1.25x20 mecturpanHas rosopka | Hex.head bolt M12x1.25x16 1
TpyOka TOIUIMBHBIN OaK - TOTUTMBHBIHI
16 | 200.50.015 buIBTp Fuel delivery pipe 1
TpyOka TorumBHas ¢punetp - THB/I 8A- Rubber fuel pipe fuel delivery 8A-
17 | GB3452-83 300 300 1
[InacTiHA yCTaHOBOYHAS TOIIMBHOTO
18 | 200.50.117 bubTpa Support plate fuel filter 1
19 | C0506B @unpTp TOIUIMBHBIH B cOope Fuel Filter 1
20 | GB5783-86 bont M8x20 miecTurpanHas roJoBKa Hex. head bolt M8x20 2
21 | GB5783-86 bosnr M8x30 mrecturpanHas ToJIOBKa Hex. head bolt M8x30 1




26. IloxbeMHBIH MeXaHU3M 0€3 THAPaBJINYECKOr0 BbIX0/1a
(Hydraulic Power Lifter without outlet and return pipe)
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. Koua-Bo | Ilpumeu
Ne Karanoxubii
w/n SOMED Ha3Banue Name B aHue
pasneie
1 | GB5783-86 Bboat M10x25 mecturpanHas rojloBKa Hex. head bolt M10x25 2
2 | GB93-87 I'posep 10 Spring washer 10 6
3 200.55.105 [Tayrer; moaBLEMHOTO phlyara Lift arm pin 2
4 | GB93-87 I'posep 16 Spring washer 16 2
5 | GB6170-86 I"aitka M 16 mecturpanHas Hex. nut M16 2
6 | GB93-87 I'posep 14 Spring washer 14 4
7 | GB5782-86 Bont M14x60 mecturpanHasi TOJIOBKA Hex. head bolt 14x60 4
8 |200.55.114-1 Kpsiiika rugponuimHapa Cylinder cover 1
9 ]200.55.118-1 Knamas 3anopHblii THAPOIMIHH]PA Hydraulic lock valve 1
10 | GB3452.1-82 Koub1i0 yrumotHurensHoe 6,3x1,8 O-ring seal 6.3x1.8 2
11 | JB1002-77 I11aii6a 22 Washer 22 1
12 | 200.55.112-1 I"alika Kj1amaHa 3ariOpHOTO Valve-pole nut 1
13 | GB879-86 [tudT 5x24 MUIMHAPUYECKUNA Pin5x24 1
14 | 300.55.020 BeHTmib 3anopHOro KianaHa Handwheel assy 1
15 | GB3452.1-82 Koub1io yrmoraurensHoe 10,6x1,8 O-ring seal 10.6x1.8 2
16 | GB3541-83 [aii6a 14 Washer 14 4
17 | JB1000-77 bont mrynepa M14x1,5 PlugM14x1.5 2
18 | 200.55.124 Bonr M14x1,5 mecturpannas rojoBka Hex. head bolt M14x1.5 1
19 | 200.55.165 XoMyT HKcaIMi MacIompOBOsd Clamping plate 1
20 | GB5782-86 bont M12x50 miecturpanHsliii Hex. head bolt M12x50 1
21 |200.55.022-1 Tpy6a BbITyCKHAs Out-let pipe 1
22 | 200.55.013 Tsra OTKIIFOUEHHS THAPOPACIIPEIETUTENS Linkage rod 1
23 | GB91-86 HInuaT 2X16 Split pin 2x16 2
24 | 200.55.119-1 OrpaHuyuTesb X012 Limit spot 2
25 | GB6170-86 I"aiixa M8 mecturpannas Hex. nut M8 3
26 | GB5783-86 bont M8x25 mecturpanHblit Hex. head bolt M8x25 2
27 | 200.55.106 Prlyar noabeMHBIM Lift arm 2
28 |200.55.120 [Tanen mogbeMHOTO phIyara Linkage pin 1
29 | 200.55.107 [ITaii6a orpaHuYUTENHHAS TTOJHEMHOTO Clamping plate 2
pblyara
30 | GB3452.1-82 Komnbo ynnorautensHoe 87.5x3,55 O-ring seal 87.5%3.55 1
31 | 200.55.115-1 LIMaMHAp THAPOHABECHOIO MEXAHU3MA Cylinder 1




32 | GB93-87 I'posep 12 Spring washer 12 1
33 | GB3451-83 [Taii6a 10 Plain washer 10 1
34 | 300.55.132 ConyH THIPOHABECHOTO MEXaHHU3Ma Vent bolt 1
35 |200.55.101-2 Kopryc moapeMunka Lift case 1
36 | GB93-87 I'posep 8 Spring washer 8 3
37 | GB70-85 Bont 8x25 Bolt 8x25 1
38 | GB5781-86 Bontr M8x75 mecturpanHbIit Hex. head bolt M8%75 1
39 |200.55.102 Brynka pacniopHas Spacer sleeve 2
40 | 200.55.103A BryJika BananoabeMHOTO Bush 2
41 | GB3542.1-82 Kompno ymmoraurensHoe 38.7x5.3 O-ring seal 38.7x5.3 2
42 | 200.55.104 Komnb1o ynopnoe Retainer ring 2
43 | 200.55.122 Kpsllka npusKkMMHas IIaCTHHEL Kpydenus | Retainer plate 1
44 | GB97.1-85 [aii6a 10 Plain washer 10-140HV 1
45 | 200.55.014 [TnacTiHa BeoMasi OrpaHUYUTENS X0/1a Driven plate 1
46 | 200.55.016 [TnacTuHa BeAyIasi OrpaHUYUTENS X0/1a Drive plate weldment 1
47 | 200.55.121 [TpyxuHa KpydeHus Torsion spring 1
48 | GB5783-86 Bonr M10x30 mecturpanHasi TOJIOBKA Hex.head bolt M10x30 4
49 | 280.55.017 KpoHITeliH BepXHe Tsru Hitching plate 1
50 | 200.55.108-1 Pbruar norpeMHBI BHYTPEHHUH Inner lift arm 1
51 | GB879-86 HItudT 6x50 NpyXKUHHBIA pa3pe3HOit Slotted spring pin 6x50 1
52 | 200.55.109 IITox mopurHs Piston push rod 1
Konsno ymnoraurensHoe XY O75 nopuHs
53 | 200.55.117-1 MObEMHHKA Y X-seal D75 1
54 | 200.55.116-1 [lopuieHb ruapOUUINHIPA NOABEMHUKA Piston 1
55 | GB3452.1-82 Koub110 yrumotHurensHoe 69x3,55 O-ring seal 69x3.55 1
56 | 200.55.110 Bain noanemHubIit Lift shaft 1




27. IloxbeMHBIA MEXaHU3M C THAPABJINYECKUMHU BbIX0IaMM.
(Hydraulic Power Lifter with outlet and return pipe)
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. Koua-Bo | Ilpumeu
Ne Karanoxubii
Ha3Banue Name B aHue
n/n HOMeEp
pasneie

1 GB5783-86 Bboat M10x25 mecturpanHas rojloBKa Hex. head bolt M10x25 2

2 | GB93-87 I'posep 10 Spring washer 10 6

3 200.55.105 [Tayrer; moaBLEMHOTO phlyara Lift arm pin 2
4 | GB93-87 I'posep 16 Spring washer 16 2

5 GB6170-86 I"aitka M 16 mecturpanHas Hex. nut M16 2

6 | GB93-87 I'posep 14 Spring washer 14 4

7 | GB5782-86 Bont M14x60 mecturpanHasi TOJIOBKA Hex. head bolt 14x60 4

8 |200.55.114-1 Kpsiiika rugponuimHapa Cylinder cover 1

9 |200.55.118-1 Knamas 3anopHslii ruApOIMIMHIpA Hydraulic lock valve 1
10 | GB3452.1-82 Koub1i0 yrumotHurensHoe 6,3x1,8 O-ring seal 6.3x1.8 2
11 | JB1002-77 [aii6a 22 Washer 22 1
12 | 200.55.112-1 I"alika Kj1amaHa 3ariOpHOTO Valve-pole nut 1
13 | GB879-86 [tudT 5x24 MUIMHAPUYECKUNA Pin5x24 1
14 | 300.55.020 BeHTmib 3anopHOro KianaHa Handwheel assy 1
15 | GB3452.1-82 Koub1io yrmoraurensHoe 10,6x1,8 O-ring seal 10.6x1.8 2
16 | GB3541-83 [aii6a 14 Washer 14 4
17 | JB1000-77 bont mrynepa M14x1,5 PlugM14x1.5 2
18 | 200.55.124 Bonr M14x1,5 mecturpannas ToJI0BKa Hex. head bolt M14x1.5 1
19 | 280.55.020 TpyOka BeITyCKHas Out-let pipe 1
20 | GB5782-86 bont M12x50 mecturpaHHasi ToJI0BKa Hex. head bolt M12x50 1
21 | 280.55.022 TpyOka BeITycKHAs Oil return pipe assy 1
22 | GB91-86 ImmmaT 2x16 Split pin 2x16 2
23 | GB97.1-85 [ITaii6a 8-140HV Plain washer 8-140HV 1
24 | 200.55.013 Tsira OTKJIFOUEHUS TUAPOpACIIpeIeIUTENs Linkage rod 1
25 ]200.55.119-1 OrpaHnunTeNh X012 Limit spot 2
27 | GB5783-86 Bont M8x25 mecturpanHas ToJ0BKa Hex. head boltM8x25 2
28 | 200.55.106 Ppruar mogseMHBIH Liftarm 2
29 | 200.55.120 HITrdT coeqmHUTENbHBINA Linkage pin 1

[ITaiiba orpaHUYHTEIHHAS TIOJHEMHOTO

30 | 200.55.107 phluara Clamping plate 2
31 | GB3452.1-82 Kompro ynnoraurensHoe 87.5x3.55 O-ring seal 87.5x3.55 1
32 | 200.55.115-1 [{umHAp THAPOHABECHOTO MEXaHU3Ma Cylinder 1
33 | GB93-87 I'poep 12 Spring washer 12 1
34 | 200.55.111-2 ComyH ruipOHaBECHOTO MEXaHH3Ma Vent bolt 1




35 | 200.55.101-2 Kopryc nogpemMHuka Lift case 1
36 | 200.55.102 Brynka pacnopHas Spacer sleeve 2
37 | 200.55.103-1 Bryska Basa moabpeMHOT0O Bush 2
38 | GB3542.1-82 Kosnbio ymiorautensHoe 38,7x5,3 O-ring seal 38.7x5.3 2
39 | 200.55.104 Kounb1o ymopaoe Retainer ring 2
40 | 200.55.122 Kpblika nprkuMHas IpykuHbl Kpydenust | Retainer plate 1
41 | GB91-86 HImmaT 3,2x20 Split pin 3.2x20 1
42 | GB97.1-85 laii6a 10-140HV Plain washer 10-140HV 1
43 | GB5783-86 Bont M8x25 mecrturpannas rojJoBka Hex. head bolt M8x25 1
44 | 200.55.014 [TnacTuHa Bemomasi orpaHUYUTENS X0a Driven plate 1
45 | 200.55.016 [TnactrHa Beymas OrpaHUIUTENS X0a Drive plate weldment 1
46 | 200.55.121 [pyxuHa KpydeHHs Torsion spring 1
47 | GB5783-86 bosr M10x30 mecturpaHHas rojoBKa Hex.head bolt M10x30 4
48 | 280.55.017 KpoHniureiin BepxHeil TAru Hitching plate 1
49 | 200.55.108-1 PoIyar morbeMHbIN BHYTPEHHHIA Inner lift arm 1
50 | GB879-86 tudt 6x50 npyXKUHHBII pa3pe3Hoil Slotted spring pin 6x50 1
51 | 200.55.109 [ITOK mopIHs Piston push rod 1
Konsno ymnoraurensHoe XY 75 nopuiss
52 1200.55.117-1 OIbEMHUKA Y X-seal D75 1
53 | 200.55.116-1 [TopuieHs ruAPONMIMH/PA TOAbEMHHIKA Piston 1
54 | GB3452.1-82 Kounbio ymmorautensHoe 69x3,55 O-ring seal 69x3.55 1
55 | 200.55.110 Ban moaxseMHbIi Lift shaft 1
56 | 10Q/JBMH4-1991 ITynep pa3pbiBHON My)THI Quick connector 4
57 | GB3541-83 [laii6a 10 Washer 10 1
58 | GB6173-86 Bont M24x2 mecturpanHasi TOJIOBKa Hex. nut M24x2 4
59 | 280.55.150 [TnacTuna Bracket 1




28. Pacnpeneautenn nogbemauka(Hydrulic Oil Distrubutor)

33 132 131 30 g bg



Ne Karagnoxubii Koua-Bo B Mpumeyanue
HasBanmue Name

n/n HOMep pasaeJie

1 | GB5783-86 Bbosir M6x20 1iecturpanHas ToJIOBKa Hex. head bolt M6x20 4

2 | GB97.1-85 [ITaii6a 6-140HV Plain washer 6-140HV 8

3 200.55.131 Kpeimika ruapopacnpeeuTesisi TopIieBas End cover 1

4 200.55.132 [Tpokaaka KpbIIKK THAPOPACTIPEICITUTENS Paper gasket 1

Square head oil plug

5 | GB3289.31-82 [TpoOka macisiHas TupaBiIndecKoro pacnpenenutens | R1/4 1

6 | 200.55.126-A Kopryc pactipenenurens Distributor body 1

7 | GB93-87 I'posep 8 Spring lock washer8

8 | GB70-85 Bonr M8x25 o BHYTpEeHHUH MIECTUTPAHHUK Hex. socked cap screw

9 | GB5782-86 bosir M8x75 niecturpanHas roJIoBKa Hex. head bolt M8x75 1
10 | GB880-86 tudt 6x30 numuHIpHYECKUN Pin 6x30 1
11 | GB91-86 tudT mumaapudeckuit 1,6x10 Split pin 1.6x10

12 | 200.55.128 Busika rusipaBinueckoro pacnpeneanTens Fork 1
13 | GB3452.1-82 Koo ymmoraurensHoe 10,6x1,8 O-ringseal 10.6x1.8 1
14 | 200.55.018-1 Pobryar ruapaBiIMyuecKkoro pactpeaeauTesns Handle assy 1
15 | 200.55.149 PyKosiTKa THIpaBIrueCcKOro pacipeae/inTels Handle 1
16 | 200.55.129 BoaT perynupoBoYHBbIii Positioning bolt 1
17 | GB3451-83 [ITait6a memHas 14 Copper washer 14 1
18 | 200.55.130 ITpyxuHa mapuka Positioning spring 1
19 | GB5782-86 bont M6x60 mecturpansas rojaoBka Hex. head bolt M6x60 1
20 | GB308-86 mapuk 9,5 craabHOU Steel ball 9.5 1

Koprmyc Mmexanusma yrnpasJieHuUs

21 | 200.55.123 pacrpeieNMTeNIbHOTO KIlamaHa Fork box 1
22 | 200.55.125 ITpokiiagka npoMeKyTOUHas! THIPOPACIPEACIUTENS] Paper gasket 1
23 | 200.55.127 Knaman pacnpenenuTenbHbIi Sliding valve 1
24 | GB879-86 tudT 6X22 npy>KUHHBIN pazpe3Hoi Slotted spring pin 6x22 1
25 | GB3452.1-82 Konbo ymutotHurensaoe 15x2,65 O-ringseal 15x2.65 2
26 | GB3452.1-82 Koo ymmoraurensHoe 10,6x2,65 O-ringseal 10.6x2.65 1
27 | 200.55.138 Cenno mapuka HEMOJBUKHOE Pad 1
28 | GB308-84 [Mlapuk 9 cranpHON Steel ball dia.9 1
29 | 200.55.137 Ce10 TIIapuKa MOJIBIIKHOE Ball seat 1
30 | 200.55.136 YexoJ1 mpy>KHHBI Sleeve 1
31 | 200.55.135 ITpyXrHa peAyKIIMOHHOTO KJIallaHa Safty valve Spring 1

[Tpoksanka peryMpoBOYHas THAPABIHYECKOTO

32 | 200.55.134 pacrpeeuTes Adjusting shims 2~5

33 | 200.55.133 I'He310 NpyKUHBI Plug 1




29. HaBecHOM MeXaHHU3M




Ne n/m Karagnoxubii Haspanme Name Koua-Bo B | [Ipumeuyanue
HOMep pa3neie
1 200.56.103 OcChb HIDKHUX TST COCTUHUTEIbHAS Lower link shaft 1
2 300A.56.026 | KpoHmTeliH orpaHUYUTEIIBHON TATH JIMPABBIN Elgnhli check chain fixation 1
3 GB91-86 ImauaT 4x28 Split pin 4x28 2
4 GB97.1-85 [laii0a 14 Plain washer 14 2
S GB882-86 Ianen 14x55 pin 14x55 2
6 200.56.025-2 | Buika npeoxpaHuTenbHas 3aIHsIs Front check chain screw 2
7 GB6172-86 [aiika M 14 Hex .nut M14 2
8 GB1152-79 Macnenka M10x1 Grease nipple M10x1 5
9 200.56.125 Bryska perynupoBouHas Check chain screw 2
10 200.56.024-1 | Poruar HIOKHUI Short Lower link weldment 2
11 200.56.026-1 | Ilens mpeoxpaHuTebHas IEPETHSA Back check chain weldment 2
12 200.56.101-1 | et R 06pa3HEbIif R-pin 2
13 GB5782-86 bonatr M16x55 Hex. head bolt M16x55 2
14 GB93-86 I'posep 16 Spring lock washer 16 2
15 GB6170-86 [atixa M 16 Hex .nut M16 2
16 GB882-86 [Manen B16x45 Pin shaft B16x45 2
17 GB6171-86 Taiika M20x2 Hex .nut M20x2 2
18 200.56.102 [Ipyxu1Ha ppI4aroB HIKHUX Check spring 1
19 200.56.016 [Tasnen BepxHei AU Coupling pin of upper link 2
20 200.56.020 Buika packoca BepXHss lift rod skewer 2
21 200.56.111 Illaprup packoca Cross joint 2
22 200.56.019-1 Buat perJ'II/IPOBO‘IHBII\/'I BerHeﬁ TITH nepeHHHf/i Upper link screw check chain 1
23 200.56.018 Brynka BuHTOBasI BEpXHEM TATH Upper link check chain 1
24 GB6171-86 | I'aiixa M22x2 Hex .nut M22x2 2
25 200.56.017-1 | BuHT perynupoBOYHBINA BEPXHEH TATH 3aIHAN Lower link weldment 2
26 GB91-86 HIrmaT 3.2%26 Split pin 3.2x26 1
27 GB882-86 | ITanerr B16x80 Pin shaft B16x80 2
28 200.56.011 | [Maner 3aMKOBOIA Kock pin 8
29 200.56.027 | Brynka packoca BUHTOBasI pEryIHMPOBOYHASI Lift rod check chain 2
30 200.56.022 | Buska packoca HHKHSIS Lower clevis of lift rod 2




31 300A.56.029 | KpoHITeiiH OrpaHUYUTEIBHOMN TATH JIEBBII Left check chain fixation plank 1
32 280.56.023 | KpoHITeiiH OrpaHMYUTEIBHON TATH JIEBBIN Left-front check chain 1
33 280.56.020 | Cepbra coemuHHUTEIbHAS Front Check Chain 2
34 GB97.1-85 | Illaiiba 12 Plain washer 12-140HV 2
35 GB91-86 HImmmaT4%20 Split pin 4x20 2
36 300.56.155-1 | Brynka peryaupoBoyHast Adjusting sleeve 2
37 GB6170-86 | I'aiika M16 mecturpanHas Hex. Nut M16 4
38 280.56.019 | Llens npemoxpanuTenbHast (IEPEIHSI) Rear check chain 2
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30. N'mapaBjnyeckasi cMCTeMa TPaKTAKTOpa (MeXaHHuUYeCcKoe pyJieBoe yIpaBJieHue)

NP




Ne i/ Karagnoxubiii Haspanme Name Koua-Bo B | IlpuMeuyanue
HOMeEp pasneiie
1 GB5783-86 boat M8x16 mecTurpanHbIit Hex. head bolt M8x16 2
2 GB93-87 I'posep 8 Spring lock washer 8 4
3 200.58A.108 Kpsitika ¢unabTpa rugpaBiuku End cover 1
4 GB3452.1-82 Kounb1o ymnorautensHoe 53x2,65 O-ring seal 53%2.65 1
5 200.58A.109 [IpyxuHa GUIBTpa TUAPABIUKH Pressure spring 1
6 200.58A.015 OubTp Filter 1
7 200.58A.016 Koprmyc ¢punbrpa Filter box 1
8 GB3541-83 bont M18x1.5 Hollow bolt M18x1.5 1
9 200.58A.014 MKac0npoBo/I BIYCKHOM (HACOC-pacpeIeuTeb) Distributor inlet pipe 1
10 200.58A.102 IlTynep coeaMHUTENbHBIH Vitta join 1
11 GB3541-83 I1laii6a 18 Washer 18 1
12 CBN-E306L Hacoc mectepenyarsiii CBN-E306L (sieBoro BpaieHwus) Gear pump 1 ﬁ}é}fe Left
13 GB93-87 I'poep 10 Spring lock washer 10 2
14 GB5782-86 Bont M10x100 Hex. head bolt M10x100 2
15 GB3452.1-82 Konbno ynnoraurensHoe 53%2.65 O-ring seal 53%2.65 1
16 GB5783-86 bont M8x25 Hex. head bolt M8%25 2
17 200.58A.011 MacnomnpoBon Suction pipe weldment 1
16 250.58A.012 XomyT Hose clip 2
19 200.58A.131 TaTpy6ok Pastent pipe 1
20 GB3541-83 [Iaii0a 14 Washer 14 2
21 GB3541-83 bont M14x1,5 bolt M14x1.5 1
22 200.58A.130 [MTpoxmaaka Paper gasket 1
23 GB5783-86 Mtymep M8x20 Hex. head bolt M8%20 2




30.1 I'mapaBjnyecKasi CHCTeMA TPAKTAKTOPa (THApaBIHYeCKOe pyJieBoe yIpaBjieHue)




No 1/ KaraJjoxubii Haspanmue Name Koua-Bo B | IIpumeyanue
HOMep pasaee

1 200.55.124 Bout duiannesslit Hollow bolt 1

2 JB892-1977 Kounblo ymiotHutensHoe 14 R H AT 14 2

3 254-1.58.020 MacornpoBo1 BITyCKHOMN pacrpeaeTuTes Distributor inlet pipe 1

4 300.58.120-1 dnaHen COeMHUTENbHBIN Fixed join 1

5 Mydua coenunuTensHas 2" R1/2Quick connector 1

6 254-1.58.021 MacnonpoBoj COeTUHUTETbHBII Hose assy 1

7 JB892-1977 [laii6a 20 Washer 20 2

8 254D.40.165 Bboar M20 x1,5 dnannesbrit Hollow bolt M20x1.5 1

) CBN-E314L H i ZE Left

acoc MecTepeHYaThlii (JICBOTO BPAILICHHS ) Gear pump 1 circle

10 GB3452.1-82 Konpno ynnoraurensHoe 20x2,65 O-ring seal 20x2.65 1

11 GB93-87 I'posep 8 Spring lock washer 8 9

12 GB5783-86 Bosir M8x50 Hex. head bolt M8x50 3

13 254.58.011 Tpy6a BIycKHas MacIsSHOIO Hacoca Suction pipe weldment 1

14 JB/T8870-99 Xomyt 2A (25-38) Hoop 2A (25-38) 2

15 HG4-761-74 Hlmanr 19x30x270 Hose 19x30x270 1

16 254-1.58.019 Kpbiika GuiasTpa ruapaBidKu TRV 28 g o5 AR S 1

17 GB5781-86 Bont M8x16 Hex. head bolt M8x16 4

18 304.58A.111 IMpoknaaka GUIbTpa THAPABINKA i 1

19 304.58A.109 [IpyxuHa GUIBTpa TUAPABIUKH IR 1

20 304.58A.020 [nacTvHa IpUKUMHAS GUILTPA THAPABIMKA | 4% IR S 1F 1

21 GB3452.1-92 Konpiio ynmorauTensHoe 65x3,55 O-ring seal 65%3.55 1

22 304.58A.134 KoJib110 pe3uHOBOEPUIBTPA THPABIUKH il

23 304.58A.016 DOUIBTP ITUIPABIUKH PEOIRE A A 1

24 GB5782-86 Bonr M8x55 Hex. head bolt M8x55 2

25 304.58A.101 [Mpokianka Kopiyca (GpuiIbTpa THAPABIMKI Paper gasket 1




Ne ni/n Karanoxubrit Haspamme Name Kon-Bo B IIpumeyanue
HOMep pasneie
1 GB6170-86 ["aiixa M 12 mecturpansas Hex.nut M12 2
2 GB93-87 I'poBep 12 Spring lock washer 12 2
3 GB93-87 [ITaii6a 12 piain washer 12 2
4 250.73.101-1 [TpoTuBOBEC MepeTHMA Balance weight block 4
5 250.73.104 CTsDKKa TIPOTUBOBECOB MEPEHUX Double end stud,clamping type 1




33. Pama Frame (2x4)




Ne Karagnoxubii Koua-Bo B IMpumeyanue
wn HOMEp Ha3Banmne Name N
1 | GB93-87 I'poBep 12 Spring Lock washer12 16
2 | GB5783-86 Bont M12x35 Hex.head bolt M12x35 16
3 250E.30.011 Pama (ocToB) Frame 1
250-2.30.011 Pama (ocToB) Frame 1
4 | 250.30.104 Ornopa paguaTopa JieBas Left bracket of water tank 1
5 | GB93-87 I'poBep 8 Spring Lock washer 8 10
6 | GB5783-86 Bont M8x20 mecTurpaHHbIii Hex.head bolt M8x20 8
7 | 250EA.30A.011 | KpoHITeliH yCTaHOBKH IPOTHBOBECA Assistant weight support 1
8 [300.31.011 Cepbra OyKCHpOBOBUHAs MIEPETHSS Front drawbar 1
9 | GB6170-86 ["aiika M 14 Hex .nut M14 2
10 [ GB93-87 I'poep 14 Spring Lock washer14 2
11 | GB5782-86 bont M14x50 Hex.head bolt M14x50 2
12 | 250.30.116 KpoHIITelH Ui py4YKH 3a1ycKa JIBUTATeIs Starting crank gate 1
13 | GB5783-86 bont M8x16 Hex.head bolt M8x16 2
14 | GB5782-86 bont M16x45 Hex.head bolt M16x45 4
15 [ GB93-87 I'poBep 16 Spring Lock washer16 4
16 | GB6170-86 ["aiika M 16 Hex .nut M16 4
17 | 250.30.103 [InacTHa 3aIMTHAS aKKyMYJISITOpA HUKHSS Battery defending plate 1
18 | 250.30.122 [InacTrHA 3alIUTHAS AKKYMYJISITOPA BEPXHSS Up battery defending plate 1
19 [ 250.30.012 3aXUM aKKyMYJISITOPHOM OaTapen Battery clamping plate assy 1
20 | GB6170-86 ["aiixa M6 Hex .nut M6 6
21 [ GB97.1-85 I1Iaii6a 6 Plain washer 6 3
22 | 250.30.102 bonT 3axuMa akKyMyJIsaTOpHO# Oarapen Battery clamping boit 3
23 | 250.30.101 Omnopa akKymyssTopa Battery bracket 1
24 | 250.30.105 Omnopa paauaropa npaBas Right bracket of water tank 1




33.1 Pama

Frame (4x4)




Ne Karanoxubii Kou-Bo B
Ha3zBanmue Name IIpumeuanue
n/n HOMep pasneJie
1 GB93-87 ['poep 12 Spring Lock washer12 16
2 GB5783-86 bont M12x35 Hex.head bolt M12x35 16
3 254.30.011 Pama (ocToB) Frame 1
4 250.30.104 Omnopa paauaTopa jieBas Left bracket of water tank 1
5 GB93-87 I'poBep 8 Spring Lock washer 8 8
6 GB5783-86 Bonr M8x20 mecturpanHblit Hex.head bolt M8x20 4
7 250EA.30.011 | KpoHmiTeiiH yCTaHOBKH IIPOTHBOBECA Assistant weight support 1
8 300.31.011 Cepbra OyKCHPOBOBYHAS TIEPETHSS Front drawbar 1
9 GB6170-86 ["atixa M 14 Hex .nut M14 2
10 | GB93-87 I'poBep 14 Spring Lock washer14 2
11 | GB5782-86 bont M14x50 Hex.head bolt M14x50 2
12 | 250.30.116 Kponmreiis uis pyduku 3amycka apurarens | Starting crank gate 1
13 | GB5783-86 bont M8x16 Hex.head bolt M8x16 4
14 | GB5782-86 bont M16x45 Hex.head bolt M16x45 4
15 | GB93-87 I'poBep 16 Spring Lock washer 16 4
16 | GB6170-86 ["atixa M 16 Hex .nut M16 4
17 [TnacTuHa 3anUTHAS AKKyMYJISITOpPa
250.30.103 HYDKHSS Battery defending plate 1
18 | 250.30.122 [TnacTrHa 3alMTHAS aKKYMYJIATOpa Up battery defending plate
BEPXHSS 1
19 | 250.30.012 3a)XMM aKKyMYJISITOPHOH OaTapeu Battery clamping plate assy 1
20 | GB6170-86 ["aiika M6 Hex .nut M6 6
21 | GB97.1-85 [aiiba 6 Plain washer 6 3
22 | 250.30.102 bonT 3axunMa akKyMyJsaTOpHO# Oarapen Battery clamping boit 3
23 | 250.30.101 Omnopa akKyMyJsITopa Battery bracket 1
24 | 250.30.104 Omnopa paauaropa npaBas Right bracket of water tank 1




34. Ilepeanene Beayume kojeca. (Front drive wheel) 4x4

2
Ne Karasnoxubii Kou-Bo B
Ha3sBanmue Name IIpumeyanue

n/n HOMep pasaeJie
1 | 254-1.32.011 Jluck nepeaHero kosueca 5,00-12 Wheel rim 5,00-12 1X2
204.32.011-1 Jluck nepearero koseca 6,00-12 Wheel rim 6,00-12 1X2
2 GB/T2979-1999 Kawmepa 5,00-12 Tube 5.00-12 1X2
GB/T2979-1999 Kamepa 6,00-12 Tube 6.00-12 1X2
3 GB/T2979-1999 Muna 5,00-12 Tyre 5.00-12 1X2
GB/T2979-1999 [luna 6,00-12 Tyre 6.00-12 1X2




35 . Mepeannii Moct (mudpdepenunan u onopbi) Front Driving Axle (midle)




Ne Karanoxubii Kou-Bo B
Ha3Banmue Name Ilpumeyanue
n/n HOMeEp pasnesie
1 | GB5783-86 Bonr M6x12 mecturpannas rojJoBka Hex. head bolt M6x12 4
2 | GB93-87 I'poBep 6 Spring lock washer 6 4
3 | GB1152-89 Macnenka M10X1 Grease cup M10x1 2
4 |304.31.019 TopieBast KphIIIKa epeIHeH OmOphI End cover of front pedestal 1
5 |304.31.122 ITpokiaaka KOHIIEBOI KPBIIIKU End cover gasket 1
6 GB6170-86 ["aiika M 16 mecturpanHas Hex. nut M16 4
7 | GB93-87 I'poBep 16 Spring lock washer 16 4
8 | 254D.31.220 Omnopa nepeaHss Front pedestal 1 Kanannas nepenava
8 | 304.31.220-2 Omnopa nepeHsist Front pedestal 1 ITepenaua IIPYC
9 | GB27-88 boat M16x65 nmiectiurpanHas rojioBKa Hex. head bolt M16x65 4
10 | 304.31.219-1 Brynka nepenneii onopsl Front pedestal bush 1
[Mpokiaska peryaupoBoyYHast epeIHei
11 | 304.31.123-1 Kavaromeics ocu Shims for front swing axle one set
12 | GB3452.1-82 Kosb110 ymiotHurensHoe 65x2,65 O-ring seal 65x2.65 1
13 | ZB T32003-88 | Kpsiika Casing cap 1
14 | GB5786-86 Bont M12x1,5x35 mecturpaHsas rojgoBKa Hex. head bolt M12x1.5x35 8
15 | GB93-87 I'poBep 12 Spring lock washer 12 24
16 | 304.31.124-2 Och Kayaromascs mepeIHss Front swing axle 1
17 | GB3452.1-82 Kosb1i0 ymmotHurensHoe 69x3,55 O-ring seal 69x3.55 1
18 | 304.31.116-2 Koprtyc rimaBHOTO pHBO/Ia TIEPETHETO Main drive case 1
19 | 200.38.024 [TpoOka cnuBa macia Qil drain plug 1
20 |12.37.149 Kosb1i0 ymmotHuTenbHOe pesnHomeraiuimaeckoe | Combined seal washer 3
21 | 304.31.125-1 I[Ipokiaika KOpIyca NOAIIHNITHUKA Shims for bearing seat one set
22 | 254D.31.022 Koprryc KoHHUECKOI TIecTepHU B cOOpe Bevel drive pinion assembly 1 Kapnannas nepenaua
22 | 304.31.022-1 Kopryc koHHUYeCKO# 11ecTepHu B cOope Bevel drive pinion assembly 1 ITepenaya IIIPYC
23 | 254D.31.222 Omnopa 3aHss Rear pedestal 1 Kapnannas nepenaua
23 | 304.31.222-2 Omnopa 3aHss Rear pedestal 1 ITepemaya IIPYC
24 |304.31.221-1 Brynka 3aHel onopsl Rear pedestal bush 1
25 | GB3452.1-82 Kosb1i0o ymmotHurensHoe 69x2,65 O-ring seal 69x2.65 1
26 | 304.31.126 [Tpoknagka KOHIIEBOW KPBIIITKU Gasket for end cover 1
27 | 254D.31.127 Kpeiiika KOHIIEBas 3aIHEH OMIOPHI End cover of rear pedestal 1
28 | GB3452.1-82 Konbio ynnoraurensHoe 73x3,55 O-ring seal 73x3.55 1
29 | GB93-87 I'poBep 8 Spring lock washer 8 4
30 | GB5783-86 Bont M8x25 mrecturpanHas rojioBKa Hex. Head bolt M8x25 4
31 | 304.31.128-1 [Tpokagka KoKyXa MoJIyoCH MepeaHe Gasket for Upright shaft housing 2




32 | GB5783-86 Bont M10x30 mecTurpaHHas roJ0BKa Hex. head bolt M10x30 20
33 | GB93-87 I'poep 10 Spring lock washer 10 20
34 |304.31.013-1 [y ypoBHs Macia Oil dipstick 1
35 | GB5783-86 Bonr M12x35 mecturpanHasi TOJIOBKa Hex. head bolt M12x35 16
Mexanunueckoe
36 | 254D.31.233 YexoJ1 JIeBO NepeHeH MOITyoCH Left half shaft housing 1 pyJIeBOE YIIPABICHHE
PyneBoe ynpaieHue
36 | 254G2.31A.105 | Yexon neBoOii mepeaHel moIyocu Left half shaft housing 1 cI'VP
37 | GB3452.1-82 Koubio ymmorautensHoe 160x3,55 O-ringseal 160x3.55 2
[pokaaka KopIyca rJaBHOTO PUBO/IA
38 |304.31.117-1 HEPEAHErO Shims for main drive case two set
39 |304.31.014-1 Juddepennman B coope Differential assembly 1 2 caresuuTa
304.31.014A Juddepennman B coope Differential assembly 1 4 catemnra
40 | GB119-86 tudT A10x16 mummHAPHIECKUI Straight pin A10x16 2
Mexannueckoe
41 | 254D.31.115 Yexou1 mpaBoi nepeaHeit moayocu Right half shaft housing 1 pyJIeBO€ yIIpaBJICHUE
PyneBoe ynpasnenue
41 | 254G2.31A.108 | Yexous mpaBoii nepeaneit moayocu Right half shaft housing 1 cI'VP
42 | GB119-86 tudT A10x20 HUIHHAPHIECKUI Straight pin A10x20 2
43 |304.31.118-1 [TpoOka BEeHTHIIAIIMOHHAS Vent plug 1
44 | 304.31.119 TpyOka BEeHTUIISIIMOHHAS Vent pipe 1
45 | 254D.31.234 KpoHntireitH nuinHapa THAPOYCHITUTENS Power steering cylinder bracket 1




36 .Ilepeannii MmocT(JieBasi KOHeYHAasl Mepeaayva)
Front Wheel Drive Axle(Left Side-Slowdown)




Ne Karagnoxubii Koua-Bo B IIpumeuyanue
Ha3zBanmue Name
n/n HOMep pasaeJie
1 GB6176-86 ["aiika M 18 mecturpanHas Hex. nut M18x1.5 2
2 | GB93-87 I'poBep 18 Spring lock washer 18 6
3 |304.31.179 Bout ¢ pe3r00it Ha 000uX KOHIAX (IIIHIbKA) Double screw bolt 2
4 | GB5786-86 Bont M18x1,5x35 mecturpanHasi roJoBKa hex. head bolt M18x1.5x35 4
5 |304.31.101-2 Crymuna Drive shaft 1
6 | HG4-692-67 Canpuuk W50x72x7 Oil-seal W50x72x7 2
7 HG4-692-67 Canpauk PD50x72x7 Oil-seal PD50x72x12 2
8 | GB5783-86 Bont M10x30 mecturpaHHas roJ0BKa Hex. head bolt M10x30 20
9 | GB93-87 I'poep 10 Spring lock washer 10 26
10 | 304.31.104-3 KpblIiiika CTymuipt Drive shaft cover 1
11 | GB276-89 [Mommmnank 209 mapuKoBbINA pagraabHBIN Ball bearing 209 1
12 | 304.31.102-2 KoJ1bI110 CTOIMOPHOE CTYITHIIBI Fixing ring of drive shaft 2
13 | 304.31.103-2 Brynka crynuiisl Drive shaft sleeve 1
[IlecTepHst KOHMYECKAs BEIOMast KOHEYHON
14 | 304.31.132-2 nepeaadn Driven bevel gear of final drive 1
15 | GB276-89 [Mommmnank 207 mapuKOBBIA pagradbHBIN Ball bearing 207 1
16 | 304.31.105-1 ITpoksaika KPbIIIKH CTYTUIIBI Gasket for drive shaft cover 1
17 | 304.31.228-4 Koprryc koHeuHOW niepeayn JeBbIi Left final drive housing 1
18 | GB119-86 HItudT numuapudecknit A10x20 Straight pin A10x20 3
19 | 304.30.130 [Tpoxkaaka BoiIoYHAS Felt washer 1
20 |304.31.217-1 Brynka kojxyxa BaJjia IepeIHero mpaBoro Final drive housing bushing 1
21 | GB301-84 [Mogmmmauk 8106 MmapuKOBBIA YITOPHBIHI Thrust ball bearing 8106 1
[IecTepHst KOHMYECKAs BEOMAsI
22 |304.31.131-2 TOPH30HTAJILHOTO BaJia Driving bevel gear of final drive 1
23 | 304.31.140 Brynka ynopHuas Spacer 1
24 | 304.31.107-3 Ban BepTHuKalIbHBIN IepeIHUN NpaBbIf Upright shaft 1
25 | GB276-89 [Mommmmank 305 mapuKoOBBINA paaraTbHBINH Ball bearing 305 1
ITpokiaaka peryJmpoBOYHAsS KOHCUHON
26 | 304.31.139 nepeavn Adjusting shims for final drive one set
27 | GB3452.1-82 Kosb110 ymmotHuTensHoe 56x2,65 O-ring seal 56x2.65 1
28 | 304.31.137-2 Kppiiika moAnmmHuKa HIKHSS Lower bearing cover 1
Konpno yninorauTensHoe
29 |12.37.149 PE3MHOMETAJUINYECKOE Combined seal washer 1
30 | 200.38.024 [TpoOka cnmBa macna Oil drain plug 1
31 | GB1152-89 Macnenka M10X1 Grease cup M10x1 1
32 | 254D.31.201 Prruar pyneBoit ieBbIit Left steering arm 1 MexaHn4YecKoe pyJIeBoe




YIIPABJICHUE

Pynesoe ympaBsnenue ¢

32 | 254G2.31A.101 | Peruar pyineBoii J€BbIii Left steering arm 1 I'yp
33 | 304.31.202-1 Brynka pyneBoro peraara Steering arm bushing 1
34 | GB5783-86 Bont M12x35 mecturpaHias rojg0BKa Hex. head bolt M12x35 4
35 | GB93-87 I'poBep 12 Spring lock washer 12 4
36 | GB5783-86 Bont M10x25 mecturpaHHas rojg0BKa Hex. head bolt M10x25 7
37 | GB3452.1-82 Konbio ynnoraurensaoe 34,5x2,65 O-ring seal 34.5x2.65 1
38 |304.31.111-3 KpbIliKa MoAIIMITHAKA BEPXHSISA Upper bearing cover 1
39 | GB3452.1-82 KoubI1o ymnotautensHoe 85x2,65 O-ring seal 85x2.65 1
[poksTaaKa peryaupoBOYHAs IIECTEPCH
40 | 304.31.133 BEPTUKAJIBHOIO BaJia Adjusting shims for the first drive one set
41 | GB276-89 [Mommmnauk 111 mapukoBeIid pagraabHBINH Ball bearing 111 1
42 | 304.31.138 [Iaii6a cronopHas Lock washer 1
43 |304.31.110-1 Koub1o Giioxupyromee Blocking ring of upright shaft 1
44 | 304.31.112-2 NPOKJIAJIKA PEryITUPOBOYHAS Adjusting shims one set
[lecTepHs KOHMYECKAsT BEIOMAas
45 |304.31.113-1 BEPTUKAJIHHOTO BaJla Driven bevel gear of the first drive 1
46 | 304.31.108-3 Kosxyx Baja BepTHKaabHOTO nepeanero jgesoro | Upleft shaft housing 1 Mexanunueckoe PY
46 | 254G2.31A.103 | Koxxyx Baia BepTHKaIbHOTO nepeanero geporo | Upleft shaft housing 1 I'YP
47 ]304.31.129-1 lecTepHst KOHMYECKasl BeTylIast HOIYOCH Driving bevel gear of the first drive 1
48 | GB276-89 [Mommmmank 208 mapuKOBBINA pagraTbHBIN Ball bearing 208 1
49 |254D.31.114 [Tonyocs Half shaft 1 Mexanndeckoe PY
49 | 254G2.31.106 | [Toxyock Half shaft 1 'yPpP
Ppruar neBbiii TpaneuuugaibHbINA PYJIEBOTO
50 |254D.31.120 yIIpaBJICHUS Left steering trapezoid arm 1
51 | 300.31.026 lapHup neBbIit Linkage ball joint (Left) 1
52 | GB6173-86 ["aiika M16x1.5 neBast pe3nba Hex.thin nut M16x 1.5-Left 1
MexaHn4eckoe pyJieBoe
53 | 254D.31.232 Tsira pyneBast monepeyuHas Steering tie rod 1 yTipaBJieHUE
PyneBoe ynpasnenue ¢
53 | 254G2.31.110 | Tsra pysneBast momnepeyHas Steering tie rod 1 I'YP
54 | GB6173-86 laiika M16x1.5 Hex.thin nut M16x1.5 1
55 |300.31.027 lapHup mpaBkIii Linkage ball joint (Right) 1
56 | GB6181-86 ["aiika M 12 kopoHu4aTas Hex. thin slotted nut M12 2
57 | GB91-86 HlmmaT 3,2%22 Split pin 3.2x22 2




37 .Ilepeanunii MmocT(IMpaBasi KOHEYHAA Mepeaava)
Front Wheel Drive Axle(Right Side-Slowdown)




Ne Karajnoxxubii KoJi-Bo B IIpumeyanue
HazBanue Name
n/n HOMeEp pasnesie
1 | GB6176-86 ["aiixa M 18 mecturpansas Hex. nut M18x1.5 2
2 | GB93-87 I'poep 18 Spring lock washer 18 6
Bonr ¢ pe3rboii Ha 06onx
3 |304.31.179 KOHIax (IIIHIbKA) Double screw bolt 2
4 | GB5786-86 Bbont M18x1,5x35 mecturpannas ronoska | hex. head bolt M18x1.5x35 4
5 |304.31.101-2 Crymuna Drive shaft 1
6 | HG4-692-67 Canpauk W50x72x7 Oil-seal W50x72x7 2
7 HG4-692-67 Canpauk PD50x72x7 Oil-seal PD50x72x12 2
8 | GB5783-86 Bont M10x30 mecturpaHHas roOJ0BKa Hex. head bolt M10x30 20
9 | GB93-87 I'poep 10 Spring lock washer 10 26
10 | 304.31.104-3 Kpbliiika CTymuiipt Drive shaft cover 1
11 | GB276-89 [Moammmauk 209 mapukoBsiii paauansHbiii | Ball bearing 209 1
12 | 304.31.102-2 KoJ1bI110 CTOIMOPHOE CTYITHIIBI Fixing ring of drive shaft 2
13 | 304.31.103-2 Brynka crynuiisl Drive shaft sleeve 1
[IlecTepHst KOHMYECKAs BeIOMast KOHEYHOMH
14 | 304.31.132-2 nepeaayn Driven bevel gear of final drive 1
15 | GB276-89 [Moammumauk 207 mapukoBsiii paauansHbiii | Ball bearing 207 1
16 | 304.31.105-1 IIpoksaika KPbIIIKU CTYTHUIIBI Gasket for drive shaft cover 1
17 | 304.31.216-4 Koprryc koHeuHOH niepeiayn mpaBkIid Right final drive housing 1
18 | GB119-86 HItudT numuapudecknit A10x20 Straight pin A10x20
19 | 304.30.130 [Tpoxkiaaka BoiIOYHAS Felt washer 1
20 |304.31.217-1 Brynka kojxyxa BaJia IepeIHero mpaBoro Final drive housing bushing 1
21 | GB301-84 [Mogmmmauk 8106 mapuKOBHIA YITOPHBIHI Thrust ball bearing 8106 1
[IecTepHs KOHUYECKAst BeIOMast
22 | 304.31.131-2 TOPU30HTAILHOTO BaJia Driving bevel gear of final drive 1
23 | 304.31.140 Brynka ymopHas Spacer 1
24 | 304.31.107-3 Ban BepTHKalIbHBIN IepeIHUIN NpaBbIi Upright shaft 1
25 | GB276-89 [Moamumauk 305 mapukossiii paguansHbiii | Ball bearing 305 1
[Ipoknanka peryJmpoBOYHasi KOHEYHOU
26 | 304.31.139 nepeaavn Adjusting shims for final drive one set
27 | GB3452.1-82 Kosb110 ymmotHuTenpHOe 56x2,65 O-ring seal 56x2.65 1
28 | 304.31.137-2 Kppiiika moAnmmHuKa HIKHSS Lower bearing cover 1
Konpno yninorauTensHoe
29 | 12.37.149 PE3MHOMETAIUTNYCCKOE Combined seal washer 1
30 | 200.38.024 ITpoOka cnmBa Macia Oil drain plug 1




31 | GB1152-89 Macnenka M10X1 Grease cup M10x1 1
32 | 304.31.215-2 Prruar pyneBoii neBbiid Right linking arm 1
33 | 304.31.202-1 Bryska pyneBoro perdara Steering arm bushing 1
34 | GB5783-86 Bonr M12x35 mecturpanHasi TOJIOBKa Hex. head bolt M12x35 4
35 | GB93-87 I'poBep 12 Spring lock washer 12 4
36 | GB5783-86 Bonr M10x25 mecturpanHasi TOJIOBKa Hex. head bolt M10x25 7
37 | GB3452.1-82 Koubio ymmorautensHoe 34,5x2,65 O-ring seal 34.5x2.65 1
38 |304.31.111-3 KprIKa MOAIIMITHAKA BEPXHSIS Upper bearing cover 1
39 | GB3452.1-82 Kounb110 ymmotHurensHoe 85x2,65 O-ring seal 85x2.65 1
[Tpoksaaka peryJIMpoBOYHas IECTEPCH Adjusting shims for the first
40 | 304.31.133 BEPTUKAJIHHOIO BaJia drive one set
41 | GB276-89 IMommmnuuk 111 mapukoBsiii paguansaeii | Ball bearing 111 1
42 | 304.31.138 [ITaiiba cromopHas Lock washer 1
43 | 304.31.110-1 Kouib110 O10KHpYyrOIIiee Blocking ring of upright shaft 1
44 | 304.31.112-2 [Tpokaaka perympoBoUHas Adjusting shims one set
[lectepHst KOHUYECKast BEIOMast Driven bevel gear of the first
45 | 304.31.113-1 BEPTHKAJIBHOI'O Bajia drive 1
Kosxyx Baja BepTHKaIbHOTO MEPEIHETO MexaHu4eckoe pyJieBoe
46 | 304.31.108-3 IPaBoro Upright shaft housing 1 yIpaBJIeHUE
Kosyx Baja BepTHKaIbHOTO MEPEIHETO PyneBoe ynpasnenue ¢
46 | 254G2.31A.103 | mpaBoro Upright shaft housing 1 I'YP
Driving bevel gear of the first
47 |304.31.129-1 [ITecTepHs KOHUYECKasl BEAYIIAsl IOIYOCH drive 1
48 | GB276-89 [Moammumauk 208 maprkoBeiii paguansHbiii | Ball bearing 208 1
MexaHundeckoe pyJieBoe
49 | 254D.31.114 [Tomyoch Half shaft 1 yIIpaBJICHUE
PyneBoe ymnpapnenue ¢
49 | 254G2.31.106 | [Tomyock Half shaft 1 I'yp
Poryar mpaBblil Tparenuu1aabHbINn
50 | 254D.31.121 PYJIEBOTO YIPABJICHHUS Right steering trapezoid arm 1




38. Konnyeckas nepejaaya nepeaHero Mocra
Front Wheel Drive Axle (254D.31.022 Assembly)




Ne | KatanoxHbii Kou-Bo B
Ha3zBanmue Name IIpumeuanue
n/n HOMep pasneJie
1 | GB91-86 HlmmmnT 3,2x50 Split pin 3.2x50 1
2 | 304.31.223-1 | I'aiika KopoHYaTas Castle nut 1
3 | 304.31.224-1 | Ilpokiaaka peryJnpoBOYHas Adjusting shims one set | one pcs for each size
4 | GB3452.1-82 | Konbio ymiotautensHoe 23,6x2,65 O-ring seal 23.6x2.65 1
5 |304.31.225-1 | Bryska Oil-seal seat 1
6 HG4-692-67 | CanpHuk SD35x56x12 Oil-seal SD35x56x12 1
[Mopmmnauk 2007106 posnKoBbIi
7 | GB297-84 KOHHYECKUIA Taper roller bearing 2007106 1
[HlecTepHs Beqyias KOHUYECKON
8 | 254D.31.227 | nmepenaun Bevel drive pinion 1 Kapnannslit mpuBoy
[lecTepHs Beqyias KOHUIECKON
8 | 304.31.227 nepeaayn Bevel drive pinion 1 [Tpusox IPYC
9 GB3452.1-82 | Kosb1io ymiotHurensHoe 85x2,65 O-ring seal 85x2.65 1
10 | 304.31.226 Kopmyc nogmmmnamnka Bearing seat 1
[Moamunuank 27306 poJUKOBBII
11 | GB297-84 KOHUYCCKHI Taper roller bearing 27306 1
12 | GB3452.1-82 | Konbio ymmorautensHoe 80x2,65 O-ring seal 80x2.65 1




39. Indpdepenunan nepeanero Mocta(4 careaunra)

Front Wheel Drive Axle (304.31.014A Assy)




Ne Karajnoxxubii Koia-Bo B | IIpuMeyanue
Ha3zBanue Name
n/n HOMeEp pasnesie
1 | GB297-84 [Mogmmnuuk 2007109 ponukoBbIi yHOPHBIT Taper roller bearing 2007109 2
2 GB5782-86 boat M8x50 mecTurpannas roioBka Hex. head bolt M8x50 4
3 | 304.31.206 [TnactuHa 3amKoBasi 001TOB KoHMYeckou mecrepuu | Lock washer for crown gear 2
4 | 304.31.207 IllectepHs KOHMYECKast BEOMAas Crown gear 1
5 |304.31.21 OA | [llaiiba mecTepHU TOIYOCH Half shaft gear washer 2
6 | 304.31.211A [lecTepHst KOHUYECKas TIOJIYOCH BeaoMast Half shaft gear 2
7 | GB119-86 Mtudrt A8x20 Straight pin A8x20 2
8 |304.31.235 Kopmyc nuddepennmana geBwiid Left differential housing 1
9 | 304.31.208A Ochb caTeIuTuTOB Planet gear shaft 2
10 | 304.31.205A Carenut Planet gear 2
11 | 304.31.209A [11aiiba careminTa Planet gear washer 2
12 | GB119-86 gt A8x35 nunmHIpUYIeCKuii Straight pin A8x35 2
13 | 304.31.236 Koprye nuddepennmana nmpabrii Right differential housing 1




40. Baa npuBoja nepeaHero Mocra




No n/m K{Ta.JIO)KHLI Haspanmue Name Koia-Bo B | IIpuMeyanue
il HomMep pazaeie
1| 304A.36.012 | Yexon mpHBOAHOrO Baja IepeIHHiL Front housing 1
2 | GB6170-86 Iaiika M8 mrecturpannas Hex. nut M8 1
3 | GB93-87 I'posep 8 Spring lock washer 8 4
4 | GB97.1-85 [1laii6a 8 Flat washer 8-140HV 1
5 | GB5783-86 Bosnt M8x25 ¢ miecTurpanHON TOJIOBKOM Hex. head bolt M8x25 3
6 | 304A.36.013 | KpoHmITEiH YyexIia IPUBOJHOTO Baja IEPEIHETO Fixing bracket 2
7 | 304.36.014 Xomyt D53 Hoop ¢ 53 1
8 | 304.36.103 MydTa coeiuHUTENbHAST PE3UHOBAS Seal sleeve 1
9 | 304.36.015 Xomyt B48 Hoop ¢ 48 1
10 | 304.36.016 YexoJ1 MPUBOHOTO BaJia 3aIHUAMN Rear housing 1
11 | GB879-86 tudt 4*30 npyXKUHHBII pa3pe3Hoit Slotted spring pin 4x30 3
12 | GB3081-82 CranpHas npoBosioka I -1.4 Steel wire I-1.4 1% % need
13 | 304.36.108 ITepauK [IIPYCa Rubber cover 2
14 | 304.36.101 Konbuo ynopHoe Support sleeve 2
15 | GB308-89 [apuk 9 cranbHOM Steel ball 9 12
16 | 304A.36.011 | Ban mpuBoJa MepeTHETO MOCTA IEHTPATbHBIH Transmission shaft 1
17 [ 304.36.104 | Kosblio yropHoe Blocking ring (2) 2
18 [ 304.36.105 | Mpysxkuna Spring 1
19 | 304.36.106 KonbLo cTonopHoe Seal blocking ring 1
20 | 304.36.107 Mydra npomexxyroyHas Rear connecting-sleeve 1
21 | 304A .36.112 | Ban npuBo/a IepeIHEro MOCTa 3aHUI Rear mid-shaft 1
22 | GB3452.1-86 | Konblo yrutotHuTensHoe 48.7x3,55 O-ring seal 48.7x3.55 2
23 | GB5783-86 Boar M10x25 Hex. head bolt M10x25 2
24 | GB93-87 I'posep 10 Spring lock washer 10 2
25 | 304.36.109 Onopa NPMBOAHOrO Bana LiEHTPaAbHanA Mid-shaft seat 1
26 | GB1152-89 TaBotHuma 45°M10x1 Grease cup 45°M10x1 1
27 | 304.36.110 MpoKknaaka Paper gasket 1
28 | HG4-692-67 | CanpHuk PG25%x42x10 Oil seal PG25%42x10 1
29| GB278-89 | Mommmmank 6020 ol pearing with shields 1
30 | 304.36.113 BTysnKa coegnHuTeNnbHan Connecting sleeve 1




41. Pazparounasi kopoOka (Transfer Case)




Ne Karajnoxxubii Kou-Bo B IIpumeyanue
Ha3Banmue Name
n/n HOMeEp pasnesie
1 ]304.42.101 [lectepHst Beaymias pa3gaTroyHONl KOpOOKH Power Transfer gear 1
2 GB1096-79 [monka C10X32 Flat key C 10x32 1
3 | GB65-85 Bunt M5x16 ¢ minockoit nuuHapudeckoit romoskoi | Cheese head screw M5x16 4
4 | GB93-87 I'poBep 5 Spring lock washer 5 4
5 1304.42.133-1 [lnacTuHa ycTaHOBOYHAS Locating plate 1
6 | GB895.2-86 KoubI1o cromopHoe HapysxkHoe 30 Circlip for shaft 30 1
7 304.42.104-1 Brynka pacniopHas nepeaHsis Front spacer 1
8 | GB5801-86 [Mommmmnank 4524906 uronpuaTeiit Needle bearing 4524906 2
9 | 304.42.105 [IecTepHs MPOMEKYTOUHAS BEPXHSSA Upper idler 1
10 | 304.42.103 Brynka pacniopnast 3aaHsis Rear spacer 1
11 | 304.42.116 [aiiba ynopHas Spacer 2
12 | GB305-89 Koub110 cromopuoe 52/57,9 Locating snap ring 52/57.9 2
[Mogmmmank 50205 mapruKoBBIA pagraIbHBIN C Ball bearing with snap ring
13 | GB277-89 KaHABKOM I10J] CTOITOPHOE KOJIBI[O groove 50205 2
14 | 304.42.117 [lecTepHst MPOMEXKYTOYHAST HYDKHSS Lower idler 1
15 |304.42.118 Baut miecrepHr MOHMKEHHOU TIEpeIayn Lower idler shaft 1
16 | GB879-86 tudt 6x50 Npy>KUHHBIN pa3pe3HOi Slotted spring pin 6X50 1
17 | GB 119-86 gt A8x30 nuaMHIPUISCKUIA Straight pin A8x30 2
18 | 304.42.109-1 Kopryc pa3naTouHoi KopoOKu Transfer case housing 1
19 | 12.37.149 KoJIb110 YIIIOTHUTENEHOE PE3MHOMETAIUINYECKOE Combined seal washer 1
20 | 200.38.024 [TpoOka cnuBa macia Qil drain plug 1
21 | GB276-89 [Mommmmank 304 mapuKOBBIA paraTbHBIN Ball bearing 304 1
22 | 254D.42.106-1 | llectepHs CKOJIB3sIIIAs Sliding gear 1
23 | 254D.42.107-1 | Bax pa3naToyHON KOPOOKH Transfer case shaft 1 Kapanuusiii npuBon
23 | 304.42.107 Ban pa3zgarounoii KopoOku Transfer case shaft 1 [Tpusox IIPYC
24 | GB894.1-86 Konb1io cTomopHoe HapyxHoe 24 Circlip for shaft 24 1
25 | GB276-89 [Moammmank 20511apuKoBEIi pauaTbHbIH Ball bearing 205 1
26 | GB3452.1-82 Konbio ynnoraurensHoe 45x3,55 O-ring seal 45x3.55 1
27 | 304.42.108 I'He310 campHUKA Oil seal seat 1
28 | HG4-692-67 Canpauk PG25x42x10 Oil seal PG25x42x10 1
29 | GB893.1-86 Konb11o cTormopHoe BHyTpeHHEE 55 Circlip for hole 55 1
30 | 304.42.012-1 Ocp nepeMenieHus Shift peg 1
31 | GB879-86 HItudTt 8x32 npyXKUHHBIN pa3pe3Hoi Slotted spring pin 8x32 1
32 | GB879-86 tudT 5x32 npyKHUHHBIA pa3pe3HoOi Slotted spring pin 5X32 1
33 | GB3452.1-82 Konbio ynnoraurensHoe 15%2,65 O-ring seal 15x2.65 1




34 | 304.42.111 [Tnactuna orpaHnuMBaromas Locating plate 1
35 | 254D.42.013-1 | Peruar kauaromuiics Rocker arm 1
36 | GB93-87 I'poBep 8 Spring lock washer 8 3
37 | GB5783-86 Bonr M8x16 mecrurpansblit Hex.head bolt M8x16 3
38 | GB6170-86 I"aiika M 12 mecturpanHas Hex. nut M12 2
39 | GB93-87 I'poBep 12 Spring lock washer 12 2
40 | GB97.1-85 [laii6a 12-140HV Plain washer 12-140HV 1
41 | GB3452.1-82 Kounb1o ymorautensHoe 9x2,65 O-ring seal 9x2.65 1
42 | 254D.42.134 Ocb pbluara pa3iaToYHON KOPOOKOH Pivot shaft 1
43 | 254D.42.133 Koms11o ynopaoe Spacer 1
44 | 254D.42.014-2 | Peivar pa3naTo4HOi KOPOOKOH Control lever 1
45 | GB96-85 [aii6a 12-140HV Plain washer 12-140HV 1
46 | 304.42.134 PykosTKka ppryara pa3gaTouyHol KOpOOKH Transfer control handle 1
47 | 304.42.115 [TnacTrHa (GUKCAIMH [TOJOKCHHSI phlyara Positioning plate 1
48 | GB308-84 [lapuk cransHoi 10 Steel ball 10 1
49 | 304.42.114 ITpyxuHa ppluara pa3gaTo4yHol KOpoOKu Spring 1




42.®dUALTP BO3AYIIHbIA, 0yMa:KHOTO THIIA
Air Filter(Dry Type).




KoJua-Bo

Ne i/ Karaxomup1ii Ha3Banmue Name B IIpumeuanue
HOMep
pasneie
1 200.00.014 XomyT Clip 2
2 200.00.102A TpyOka ByckHasi BO3AyIIHAs Air pipe inlet 1
3 200.00.013 OUIbTP BO3IYIIHBIN Air filter 1
4 200.00.101 Cko0a KpoHIITeiHa Clamping piece, bracket 1
5 GB5783-86 bonat M8x25 mecturpanHbpIi Hex.head bolt M8x25 2
7 GB6170-86 Iaiika M8 mecturpannas Hex. Nut M8 2
6 GB93-87 I'poBep 8 Spring lock washer 8 2
KpoHmireiin kperieHus
8 250D10.011 BO3IYIIHOTO (puibTpa Air filter bracket 1




43. Bo3aymiHbIi GUIbLTP MACJASIHHOTO THIIA

Air filter(oil type)

4 3
Ne | KaranoxHbli KoJu-Bo B
Ha3panmne Name IIpumeuyanue
n/n HOMep pasaeJie
KY 150-56 / . g

1 200.00.011A Bozaymmnsiit punstp KY150-56 Air filter KY150-56 1

2 GB5783-86 | bont M8x25 mecTurpanHbIi Hex. head bolt M8x25 4

3 GB93-87 I'poBep 8 Spring lock washer 8 4

4 300.10.101 | Ipoxmaaka GuabTP/BIYCKHON KOJUIEKTOP Paper gasket 1




44. Pagnatop (Radiator)




Karanoxubii Kou-Bo B
Ha3Banmue Name IIpumeuanue

HOMeEp pasneiie
200.00.032 Paguarop Radiator 1
2 | 200.00.014 XomyT Clip 4
3 | 200.00.304-1 | ITatpyOok paguaTopa BEpXHHUI Upper water hose 1
4 |200.00.303 Tsira Gpukcupyromas paguaTopa Pull rod, radiator 1
5 | GB6170-86 l"aiixa M 10 mecturpanHas Hex. nut M10 2
6 | GB93-87 I'poep 10 Spring lock washer 10 2
7 200.00.302-1 | [TarpyOok paguaTopa HUKHUN Lower water hose 1
8 | GB93-87 I'poep 6 Spring lock washer 6 1
9 GB6170-86 ["aiika M6 mecturpanHas Hex. nut M6 1
10 | GB5781-86 Bont M6x30 mecTurpaHHbIi Hex.head bolt M6x30 2
11 | FFkkekk Cetka Net 1




45, Fonymarenan (Exhaust Pipe)




Ne ni/mm Karaxokub1it HasBanmue Name Koa-so IIpumevyanue
HOMEP pa3neie
1 200.00.021A-1 | I'mymurens Exhaust pipe (Silencer) 1
2 GB5783-86 boat M8x30 ¢ mecTurpanHo# TOJI0BKOM Hex. head bolt M8x30 4
3 GB97.1-85 [aii6a 8 Plain washer 8 4
4 GB93-87 I'poBep 8 Spring lock washer 8 8
5 GB6170-86 l"aiika M8 miectuHpanHas Hex. Nut M8 4
6 GB5783-86 Bont M8x25 ¢ miecTurpanHoil roIoBKOM Hex. head bolt M8x25 4
7 300.22.101 [Tpoxnaaka BBIXJIOTHOM TPYOBI Paper gasket 2
8 200.00.201-B Koneno BeImyckHOM TpyOBI Exhaust bent pipe 1






